
PROPOSAL JANUARY 27, 2023

Springbrook Water Reclamation Center 
South Plant Expansion
RFP 22-343
City of Naperville



 

Donohue & Associates, Inc. 
1755 Park Street, Suite 310 | Naperville, IL 60563 

 312.236.9147 | donohue-associates.com 

 
 
January 27, 2023 
 
Shanel Gayle, Procurement Officer 
City of Naperville 
Procurement Services 
400 S. Eagle Street 
Naperville, IL 60540 
 
Re:  RFP 22-343: Springbrook Water Reclamation Center South Plant Expansion 
  
Dear Ms. Gayle: 
 
Donohue & Associates, Inc. (Donohue), in partnership with CDM Smith, is grateful for the continued opportunity to 
submit the enclosed proposal for the South Plant Expansion. We understand the City’s goal for this project is to 
[...]
components, such as S2EBPR, in order to reduce 
operating and capital costs.  

The Facility Plan identified over $125M in project 

over the next 20 years in order to meet the facilities 
needs for existing asset rehabilitation, capacity 

increases, and regulatory compliance. These 
improvements were laid out in an iterative 

approach that both meet regulatory deadlines 
while spreading costs over the study period. 

As part of the recommended upgrades, the 

Donohue/CDM Smith team recently designed a new 
UV disinfection system that is under construction.  

 

  

`



   01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 13   

Award-Winning Eastside and Aux Sable BNR Upgrades  

City of Joliet, Illinois
 

What, Who, How Much, When 
Services Evaluation, Design, CRS 
Reference Allison Swisher, PE, Director of Public 

Utilities, 815.724.4222 

aswisher@jolietcity.org 
Fees $681k (Eastside) 

$1.2M (Aux Sable) 
Duration 2014 - 2021 

 

Highlights 

 BioWin modeling 

 Activated sludge improvements to enhance 

biological phosphorus removal 

 RAS pumping improvements to serve plant 
expansion and new secondary clarifiers 

The City of Joliet has three sewage 

treatment plants (STPs): Eastside, 
Westside, and Aux Sable. New NPDES 

permits requires a new total phosphorus 
effluent limit of 1 mg/L for the three 

facilities.  

Process improvements at the Eastside STP focused 
on implementing biological phosphorus removal and 

other upgrades to support that change. The existing 

aeration basins were altered to include anoxic 
zones in a modified A/O process arrangement, 

which promotes biological removal of phosphorus as 
well as reducing total required oxygen. In the event 

of biological process upset, a chemical removal 

system was added by converting an unused room 

into chemical storage and pumping. 

The changes provide the WWTP the ability to meet 
updated effluent limitations while increasing 

operational flexibility and creating a foundation for 

future improvements to energy and operational 
efficiency In addition, gravity belt thickeners were 

added to reduce the water content in the existing 

digesters and biosolids storage tanks.  

As a result of modeling the activated sludge system 

with BioWin, Joliet elected to maximize the capacity 
of the Aux Sable STP in order to reduce flows 

currently treated at the West Side STP. Increasing 
the Aux Sable STP capacity required renegotiating 

the discharge permit. Donohue assisted the City in 

working with IEPA and negotiating with 
environmental groups for the new permit.  

At the Aux Sable STP, Donohue designed a new 

biological selector (pictured below) that is built 
upstream of the existing oxidation ditch. This 

selector structure 

allows the plant to 
operate in three 

different biological 

phosphorus removal 
arrangements 

depending on specific 

operating conditions.  

This allows the facility to maintain biological 

phosphorus removal (avoiding $220,000 in 
chemical costs each year) through a broader range 

of operating conditions than a less robust approach. 
By adding two new final clarifiers, the selectors also 

provide additional biological treatment capacity to 

meet IEPA requirements for the plant expansion. 
RAS and WAS pumping improvements were 

included to support the additional flow capacity. 

 

In addition to the activated sludge improvements, 

Donohue provided headworks improvements to 

support the increased flow including addition of a 
second S&L vortex grit tank, grit pumping 

improvements, and a second Huber grit washer. A 
recent project also replaced the existing multi-rake 

fine screens with new climber screens and replaced 
the screenings conveyor and wash press. 

The Eastside project was selected for an ACEC IL 
Engineering Excellence Special Achievement Award 

in 2022 and the Aux Sable project received a 

Special Achievement Award and Judges Choice 
Award in 2020. 



  01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 14   

Aeration Efficiency and BNR Improvements at 46-mgd WRRF  
City of Battle Creek, Michigan
 

What, Who, How Much, When 
Services Evaluation, Design, CRS 
Reference Carl Fedders, Public Works Director  

City of Battle Creek 
269.966.3490 
cefedders@battlecreekmi.gov 

Fees $866k 

Duration Sept. 2015 – Feb. 2019 
 

Highlights 

 Designed improvements to reduce total energy 

and chemical use in the secondary treatment 
system; resulted in 46% reduction in secondary 
treatment system energy usage 

 Saved over $2.6M in bond debt costs due to 

energy savings 

The Battle Creek Wastewater 

Treatment Plant is designed for a 

daily average flow of 27 mgd 
and peak flow of 46 mgd; the 

facility currently treats an 

average of 9 mgd. The process 
train consists of bar screens, grit removal, primary 

clarifiers, single-stage activated sludge with 
nitrification, and final clarification. The plant 

receives high industrial loadings that require the 

addition of nitrogen and phosphorus during 
secondary treatment to maintain the health of the 
biomass.  

The City initially retained Donohue to perform an 

evaluation to select cost effective options for 
reducing energy consumption and chemical use in 

the Secondary Treatment System. After completion 
of the study, Donohue was retained to design the 

selected improvements. The design included the 

following secondary treatment system upgrades: 

 Aeration displaced 

blower replaced with 

high speed turbo 

 Valves and 

flowmeters for 
advanced DO control 

strategies 

 New chemical dosing facilities and monitoring 
instrumentation for advanced chemical control.  

 Two selectors in each aeration basin for 

biological phosphorus removal.  

 Primary effluent, RAS, WAS, and mixed liquor 
valve a flowmeter improvements 

 Scum pumping modifications 

 Flow control and measurement to final clarifiers 

 Complete PLC upgrades  

 Power distribution system improvements 

Donohue assisted with the application for Qualified 

Energy Conservation Bonds (QECBs) to fund the 

improvements. QECB funded projects must achieve a 
minimum of 20% energy reduction for the facility. 

The City was awarded $7M in QECBs, savings the 
City over $2.6M in bond debt costs. Donohue also 

prepared the application for a $150k Consumers 

Energy rebate.  

 

Donohue served as the owner’s representative 
during construction and provided on-site construction 

management for day-to-day construction activities, 
observation services, and project administration. 

The successful project received the 2018 Public 
Works Project of the Year Award by the Southwest 

Branch of the Michigan Chapter of APWA 
(Environmental $5M-$25M category).  

Secondary Treatment Energy 
Reduction: 3.1 million kWh/year

Energy Savings Currrent Energy



  01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 15   

Facility-Wide Upgrade at 36-mgd WRRF 

Wausau, Wisconsin
 

What, Who, How Much, When 
Services Planning, Design, CRS 
Reference Eric Lindman 

Director of Public Works 

715.261.6740 
Eric.Lindman@ci.wausau.wi.us 

Fees $8.6M 
Duration March 2017 – Present 

 

Highlights 

 Led planning and design efforts for 
improvements to Wausau's aging WWTP 

 Activated sludge modifications will enhance 

bio P and mixed liquor settling performance 

 New secondary clarifiers and three upgraded 
secondary clarifiers 

Faced with aging equipment and 

future lower effluent permit limits, 
Donohue led facility planning 

efforts and designed improvements 

to Wausau’s 8-mgd average/36-
mgd peak wastewater treatment 

facility. As part of comprehensive facilities planning, 
Donohue evaluated the condition and capacity of 

the plant’s existing tertiary sand filters to meet 

future flows, waste load allocated BOD limits, and 
impending phosphorus TMDL. 

The evaluation revealed that the existing sand 
filters have inadequate capacity. The goal was to 

develop a cost-effective phosphorus TMDL 

compliance strategy for increasing capacity and 

achieving consistent compliance. The City selected to 
proceed with disc filtration and activated sludge 
improvements that support enhanced bio-P.  

Donohue designed a disc filtration system to treat 

up to 20 mgd. The disk filters and upstream rapid-

mix, coagulation, and flocculation system fit within 
the existing filter building.  

Other improvements include a new administration 

building, raw wastewater screening improvements, 

raw wastewater pumping improvements, grit system 
improvements, primary flow splitting improvements, 

primary treatment and solids pumping 

improvements, primary effluent conduit 
improvements, anoxic/anaerobic selectors for 

biological phosphorus removal, aeration basin 
configuration and efficiency improvements, aeration 

system improvements, secondary flow splitting 

improvements, effluent pumping, secondary effluent 
pumping, UV disinfection, primary solids screening, 

primary thickening, WAS thickening, digestion 
system enhancements, DSD dewatering, biosolids 
drying, and biosolids storage improvements.  

The activated sludge modifications will enhance 

bio-P and mixed liquor settling performance. Solids 
train improvements will increase sidestream VFA 

production and decrease sidestream phosphorus 
loadings. 

The $78M construction project is nearing completion.  

 

  



   01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

   Capability, Capacity, and Qualifications – 16   

Novel Aeration System to Enhance BNR, Alkalinity, and Efficiency 

Wausau, Wisconsin
 

What, Who, How Much, When 
Services Planning, Design, CRS 
Reference Eric Lindman 

Director of Public Works 

715.261.6740 
Eric.Lindman@ci.wausau.wi.us 

Fees $8.6M 
Duration March 2017 – Present 

 

Highlights 

 Novel dual aeration grid that enhances 
flexibility and performance 

 High performance secondary clarifiers: rapid 

sludge removal, flocculating inlets, and 
Stamford baffles 

For a major upgrade of the Wausau, 

WI wastewater treatment facility 
(WWTF), Donohue developed an 

innovative activated sludge system 

designed to achieve full nitrification 
while maximizing process 

performance and flexibility, energy efficiency and 
production of biological alkalinity. The upgrade 

included: 

 Addition of a four-stage anoxic/anaerobic 
selector upstream of the aeration basins. The 

selector zones are mixed by low energy 

hyperbolic mechanical mixers, and provide for 
denitrification of nitrate contained in the return 

activated sludge (RAS) to save energy and 
produce biological alkalinity, while also 

achieving enhanced biological phosphorus 
removal. 

 Replacing three 30+ year old multistage 

centrifugal blowers with new high efficiency 
turbo blowers. 

 Addition of one secondary clarifier and 
upgrade of all four (three existing, one new) 

clarifiers with a new flow distribution splitter 

box, new flocculating inlets, density current 
(Stamford) baffles and TowBro rapid sludge 
withdrawal mechanisms. 

 Converting six single pass aeration basins to 

two 3-pass aeration basins with “through the 

wall” low energy mixed liquor (ML) recycle 
pumping from the highly nitrified effluent end of 

each second pass into the high oxygen demand 

influent end of each first pass. This internal ML 

recycle pumping provides nitrate nitrogen to 
help stabilize BOD through denitrification in an 

area of the aeration basins where low dissolved 

oxygen (DO) concentrations are commonly 
found. Such “front end” denitrification saves on 

aeration energy by stabilizing BOD while also 

generating biological alkalinity, helping to 
minimize requirements for adding supplemental 

alkalinity. 

• An innovative dual grid aeration diffuser 

upgrade, likely the first of its kind, shown in 

Figure 1 on the next page (this particular 
example is from Urbana-Champaign 

Sanitary District design). Each aeration basin 
air supply includes a manual isolation valve, 

an electric actuated airflow control valve, an 

air flowmeter and then branching to six 
aeration diffuser grids. The diffuser grids are 

divided into three zones, with each zone 
containing dual overlapping diffuser grids. 

This new grid design will allow enhance air 
supply flexibility. 

• Some zones can have one of the two grids 

throttled or closed off, and possibly the other 
grid throttled, to reduce air supply to that 

zone while still maintaining minimum per 
diffuser and square footage airflow needs. 

This achieves low DO zones with adequate 

mixing, enhancing the ability to achieve 
simultaneous nitrification/denitrification 

(SND). Under such conditions DO is being 
used by nitrifiers to convert ammonia to 

nitrate, while the low aeration provides 

adequate mixing but achieves low DOs 
within bacterial flocs, allowing the nitrate 

being produced to be used by facultative 
heterotrophic bacteria, through 

denitrification, to treat BOD and produce 
biological alkalinity.  

• Other zones can be operated with both grids 

open, providing higher localized zones of 
DO and nitrification. As a result, the basins 

can be set up to alternate between higher 
DO zones producing nitrate and lower DO 

zones where nitrification and adequate 

mixing are still occurring, but significant 
denitrification is occurring simultaneously. 



   01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

   Capability, Capacity, and Qualifications – 17   

With the conventional single grid designs, plants 
are limited in aeration turndown due to the 

minimum airflow per diffuser requirements. 
Dividing the diffuser grids in half greatly 

enhances turndown flexibility to maximize the 

energy savings and production of biological 
alkalinity through maximizing SND. 

From the perspective of Wausau’s potential 
operation, Figure 2 shows one possible operating 

condition in the three-pass basins – estimating 

where completely aerobic conditions and where low 
DO anoxic conditions, places where SND can be 
maximized, can occur.  

Donohue believes this dual grid, enhanced process 

control and aeration supply flexibility design will 
become the future standard. Donohue is already 

implementing variations of this concept in design 

upgrades for the Danville WWTP and the Urbana-
Champaign Sanitary District Southwest Plant in 

Illinois.  

 
Figure 1: Schematic of Dual Grid Aeration System 

 

 

Figure 2: Configuration of and flow path through Wausau’s (WI) Three-Pass Aeration System 

FE/FIT

DO

ORP

DO

ORP

DO

Electric Actuated Airflow Control Valve

Airflow Line

Manual Airflow Control Valve

FE/FIT Airflow Meter

DO DO Probe

ORP ORP Probe

Aeration Grid 1 Aeration Grid 2



  01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 18   

Comprehensive Upgrade at 40-mgd BNR WWRF 

La Crosse, Wisconsin  

What, Who, How Much, When 
Services Planning, Design, CRS 
Reference Jared Greeno 

WWTP Superintendent 
608.789.7322 

greenoja@cityoflacrosse.org 
Fees $4.1M  
Duration Oct. 2019 – Present 

 

Highlights 

 Process modeling for long-term nutrient removal 
planning 

 Comprehensive treatment plant upgrade 

 Improved biological phosphorus removal 

 Low level phosphorus compliance 

 Upgrades enhance safety, reliability, energy 
efficiency, solids processing and reuse 

The City of La Crosse operates a 

regional wastewater treatment 
facility (WWTF) serving an 

extended sewer service area within 

the La Crosse metropolitan area 
and the City of La Crescent, 

Minnesota. The facilities were designed to treat an 

average flow of 20 mgd through the activated 
sludge process.  

In preparation for the anticipated 2024 phosphorus 

permit limits, the City elected to proceed with 

facility upgrades outlined in their 2040 
Wastewater Facility Plan prepared by Donohue. In 

addition to improved biological phosphorus 
removal, the upgrades will enhance safety, 

reliability, energy efficiency, solids processing, and 

solids reuse capacity. Donohue designed the 

recommended improvements to the treatment 

facility which included, among others: 

 Fine screen addition 

 Upgrades to the primary solids pumping system 
 Aeration basin conversion from A2O to MUCT 

system for enhanced bio-P removal 

 Full diffuser replacement in aeration basins 
 High efficiency turbo blowers 
 Reconfiguration of all aeration piping 

 Final clarifier mechanism refurbishment 
 Conversion of existing chlorination channel into 

chemical mixing tanks for phosphorus removal  

 Rotating disc filters for phosphorus removal 
 Solids thickening Orege system  
 Digester heating system 

 Mixing upgrades to all four anaerobic digesters 
 Biogas piping and waste gas burner 
 Belt filter press  

 Belt dryer with boiler and heat exchanger 
system, dust control system, odorous air control 
system, solids storage silo and load-out, and 
storage silo nitrogen purge system 

 Biogas treatment and compression system 
 Heat and power cogeneration engine 
 Electrical utility upgrade  

 Upgrade to building hydronic heating systems  

 NFPA 820 compliance upgrades 

The project was bid in 2021 and the $60M project 

is currently under construction with Donohue 

providing construction administration and 
observation services. Completion is scheduled for 

early 2024. 

. 



  01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 19   

WWTF Improvements, Facility Update III 
City of Geneva, Illinois 

What, Who, How Much, When 
Services Planning, Design, CRS 
Reference Bob VanGyseghem  

Superintendent of Water/ 

Wastewater, 630.232.1551 

bvangyseghem@geneva.il.us 
Fees $1.8M Design 
Duration Sept. 2015 – Dec. 2019 

 

Highlights 

 Designed BNR process with existing aeration 

tanks to provide operational flexibility under 

seasonal conditions 

 Used BioWin modeling, Revit 3D/BIM, and 
A20 process to design and meet new 

phosphorus limit 

 2020 Public Works Project of the Year Award 
by APWA Chicago Metro Chapter 

In January 2015, a final National 

Pollutant Discharge Elimination System 

(NPDES) permit was issued by the IEPA 
for the City of Geneva Wastewater 

Treatment Facility (GWWTF). The 
permit includes annual average limits 

for a TP concentration of 1.0 mg/L and 

a TP load of 42 lbs/day (based on 
average daily flow of 5.0 mgd) or 104 lbs/day 

(based on peak flow of 12.5 mgd). CDM Smith was 

selected to evaluate the existing facility, design a 
BNR process and perform construction services to 

meet the January 2019 deadline for reaching the 
new phosphorus permit limit. 

Working closely with GWWTF staff, CDM Smith 

designed the following BNR related upgrades: 

 Aeration tank modifications, implementing an 

A2/O process to achieve enhanced biological 
phosphorus removal (EBPR) and denitrification, 

with flexibility to operate as an A/O process 
with swing zones 

 Blower improvements to air bearing high-

efficiency turbo blowers 

 Secondary clarifier improvements, including 
replacement of clarifier mechanisms and drives 

 RAS with automated flow control valves and 

WAS pumping station improvements for 
additional capacity 

Aeration Tank Modifications 

Design for the aeration tank modifications was 

strategically flexible to allow GWWTF to meet 
both the new phosphorus limits and existing 

ammonia limits within the tank volume. The design 

incorporated an internal nitrate recycle that feeds 
to two locations and two swing zones that can 

operate in three modes: anaerobic, anoxic, or 

aerobic. Aerobic solid retention time (SRT) 
requirements, which increase during winter months 

for nitrifiers, are met by adding aerobic volume 
through swing zones in addition to decreasing 

wasting rates. Through BioWin modeling, this was 

shown to be an effective way to meet permit limits 
without exceeding the maximum allowable solids 

loading rates for the secondary clarifiers. 
Additionally, the ability to use the existing tank 

volume was a significant savings as compared to a 
tank expansion. 

RAS Flow Control 

CDM Smith recommended simple, yet innovative 

improvements for the RAS pumping station at the 
GWWTF to provide more operational control 
during varying flow and loading conditions. 

Sidestream EBPR Design Flexibility 

Included in the design of the BNR process is an 

anaerobic recycle that returns flow from the second 

cell of the anaerobic zone to a mixing chimney in 
the first cell. Turning the mixer off in the second cell 

allows for some settling of mixed liquor creating a 

sidestream fermentation process. This sidestream 
EBPR (S2EBPR) technique, also known as unmixed in-

line fermentation, can help improve the resiliency of 

the EBPR process. 

Simulation 
Cold 

Weather 
Avg. 
Temp 

Warm 
Weather 

Temperature (°C) 9.50 15.5 21.0 

Aerobic SRT (days) 11.50 8.00 6.00 

Effluent TP (mg/L) 0.92 0.83 0.66 

Effluent Ammonia 

(mg/L) 

0.45 0.16 0.09 

Swing Zones On 2 1 0 

BioWin predicted effluent TP and ammonia at design 

conditions at three temperature operating conditions 

(A/O configuration). 

`



  01.27.2023 | Naperville, IL | Springbrook Water Reclamation Center South Plant Expansion   

    Capability, Capacity, and Qualifications – 20   

Various Design and Construction Projects at 120-mgd WWTF 
Gary Sanitary District, Indiana  
 

What, Who, How Much, When 
Services Design, CRS 
Reference Dan Vicari, Board Chair 

219.682.8801, vicari@garysan.com 
Fees $1.2M (Aeration); $800k (Boiler); 

$225k (Grit); $50k (Filter) 

Duration 2018 - Present 
 

Highlights 

 New aeration control system and blower 

efficiencies are saving over $100k/month in 
energy costs. 

 New high-efficiency boilers and automated 

controls reduced electrical and natural gas 
consumption significantly 

 Filter rehab project used advanced inspection 

methods and products to repair concrete filter 

tanks with minimal downtimes 

Gary Sanitary District (GSD) operates a 
WWTP with a design peak flow of 

120 mgd, and CDM Smith has been 

working with GSD on many projects in 
the past few years. Highlights for 

several recent relevant projects are 
provided below. 

Aeration System Improvements 

CDM Smith completed 

design and construction 
services on this project that 

replaced the existing 
aeration system with a 

new system that reduced 

electrical usage and 
allows GSD to reliably 

meet aeration 

requirements for 
nitrification and re-

aeration. Construction was 
completed on budged at $7.8 million. This project 

included the removal of the existing aeration 

system, and the installation of four new blowers, a 
new control system, a new diffused air system for 

re-aeration using fine bubble membrane disc 
diffuser grids, and ancillary improvements at the 
wastewater treatment plant (WWTP). 

This project had detailed sequencing plans and 

temporary air requirements to maintain plant 
operations throughout the duration of the project. 

GSD’s electric bill was reduced by over $100,000 
per month once the new system was up and running. 

The payback period for the project is only a few 
years. 

Boiler System Improvements 

CDM Smith completed design and construction 

services on this project that replaced the existing 
boiler system with a new system that reduced 

electrical and natural gas consumption usage and 

allows GSD to reliably meet requirements for the 
system. Construction was completed on budged 
[...]
filters. Mr. Atassi is currently leading the design of new filters with new underdrain 
system and dual media (anthracite and sand). He also worked closely with Illinois 
Environmental Protection Agency (IEPA) on the pilot testing protocol for the media. 

John F. Donovan WTP Improvements, Kankakee, Illinois. Mr. Atassi served as lead 
project engineer and later as the project manager for the 22-mgd WTP improvements 
project, which included replacing high and low service pumps, evaluation and 
replacement of two existing clarifiers, valve replacement, flood proofing improvements, 
new engine generation facility, and upgrades for the electrical system at the WTP. Filter 
improvements included upgrades with the filter media, filter-to-waste system, underdrain 



 AMROU ATASSI, PE, BCEE, PMP  

 

evaluation, etc. Mr. Atassi was also responsible for handling IEPA and Illinois Department 
of Natural Resources permits for the improvements. 

Project Director, Water System Expansion North Group, Lake County, Illinois. Mr. Atassi 
oversaw CDM Smith’s evaluation for potential for developing a complete water system 
for 13 communities in northern Lake County, including a new 55-mgd water treatment 
plant (WTP) and more than 55 miles of transmission system piping and pumping stations 
with an estimated capital cost estimate of $280 million. CDM Smith performed route 
selection, preliminary hydraulics, design criteria development, and capital cost 
estimating. This project would have doubled the size of CLCJAWA’s water system and 
provided multiple benefits to its redundancy, reliability, and economies of scale. CDM 
Smith was also asked to conduct an investiga­tion focused on system-wide improvements 
required to increase capacity based on the capacity assessment results. 

Design of Water Treatment Plant Expansion and Upgrade, Rend Lake Conservancy 
District, Illinois. Senior Project Engineer: Mr. Atassi led the design effort for the upgrade 
and rehabilitation of four solids contact clarifiers and eight gravity filters and the design 
of new powdered activated carbon (PAC) system and carbon dioxide system. Filter 
upgrades include a new filter-to-waste system, new settled and filtered water piping, 
new air scour system and the addition of a second backwash pump. 

Electrical Improvements and Generator Design, Wilmette, Illinois. Project Principal: 
CDM Smith was contracted to perform the detailed design for the Wilmette WTP 
electrical improvements based on the recommendations of our previous study and 
conceptual report. As project principal, Mr. Atassi oversaw our design, which included 
replacement of the main switchgear, two new 1,000-kliowatt (kW) standby engine-
generators, and five new MCCs. The new main switchgear and standby diesel engine-
generators are being designed for a closed-transition transfer to provide a seamless 
transfer back to utility power following a loss of power event. The project also includes a 
new building to house two diesel engine-generators, building addition for a new 
electrical room housing the new main switchgear and three new MCCs, and modifications 
to the existing electrical room and existing lunch room to construct a new smaller 
electrical room for two new MCCs and a new 400-horsepower (hp) variable frequency 
drive (VFD) for one of the high-lift pumps 

Pipe Loop Testing, DuPage Pumping Station, Elmhurst, Illinois. Mr. Atassi served as 
project manager and lead project engineer on the pipe loops pilot testing program at 
the DuPage Water Commission. Testing involves different strategies for corrosion control 
and minimizing deposition formation in the distribution system. 

Energy Efficiency Aeration System Improvements, Valparaiso, Indiana. Project 
Manager: Mr. Atassi managed the design of aeration city improvements at Valparaiso’s 
WWTP. The design includes VFDs, blower impeller modifications, and new premium 
efficiency motors. This project was funded by the Indiana Office of Energy Development. 

Water Treatment Plant (WTP) Improvements, Highland Park, Illinois. Mr. Atassi served 
as the project manager for the construction of the $38 million Highland Park’s WTP 
Improvements project (30 mgd). This retrofit project was completed within schedule and 
budget. In addition to a new filtration facility retrofitted within the existing plant, the 
project also included new raw water pumps, chemical feed facilities, and clearwell 
improvements. 

Ultraviolet (UV) Disinfection Improvements at White River North and Fall Creek WTPs, 
Indianapolis Water (now Citizens Water), Indiana. Project Manager and Senior Project 
Engineer: Mr. Atassi managed the construction of Indy’s White River North 32-mgd UV 
facility and Fall Creek’s 40-mgd UV Facility. He led design oversight and procurement of 
the UV reactors to meet the Long Term 2 Enhanced Surface Water Treatment Rule 
(LT2ESWTR) deadline. For the Fall Creek WTP, Mr. Atassi prepared UV procurement 
documents and evaluated subcontractor proposals based on cost and non-cost factors. 
Both projects were completed on time and below budget. 

 



NATHANIEL W. CASSITY, PE, BCEE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 35946 
Illinois: 62062820 
Michigan: 6201067118 
Iowa: P24675 
 
PROFESSIONAL DESIGNATION 
Board Certified Environmental Engineer 
 
YEARS OF EXPERIENCE 
24 
 
EDUCATION 
Master of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1999 
 
Bachelor of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1997 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation 

Wisconsin Wastewater Operators' 
Association 

American Academy of Environmental 
Engineers 

 
AWARDS 
2021 ACEC Minnesota Engineering 
Excellence Grand Award and Grand 
Conceptor Award, Project Manager: St. 
Cloud Nutrient Recovery and Reuse (NR2), 
St. Cloud, Minnesota. 

2020 ACEC Illinois Engineering Excellence 
Special Achievement Award, Lead Process 
Engineer: Preparing for the Future: 
Upgrades at Aux Sable, Joliet, Illinois 

2020 ACEC Illinois Engineering Excellence 
Judges Choice Award, Lead Process 
Engineer: Preparing for the Future: 
Upgrades at Aux Sable, Joliet, Illinois 

2004 ACEC Wisconsin Engineering 
Excellence Best in State Award, 
Wastewater Treatment Plant Upgrade and 
Expansion, Ripon, Wisconsin  

2004 American Society of Civil Engineers 
Wisconsin Section Engineering Achievement 
Award, Wastewater Treatment Plant 
Upgrade and Expansion, Ripon, Wisconsin 

PRESENTATIONS 
“A Tale of Two Aeration Upgrades,” 
WWOA, October 2021 

“Activated Sludge and BNR Process Control, 
Hands –On in the Real World, WEFTEC, 
October 2020 

“Biosolids Handling Case Studies,” WWOA, 
June 2020 

“Process Control,“ WWOA, June 2020 

 

 

 Mr. Cassity has 24 years of experience as a wastewater process engineer. He has 
performed numerous evaluations and designs for wastewater facilities, including primary 
and secondary treatment, advanced treatment, disinfection, odor control, and the 
handling, treatment, and disposal of biosolids. Mr. Cassity specializes in process 
modeling using BioWin and GPS-X process simulators. Recent projects include detailed 
design and evaluations of biological nutrient removal, facility planning, and capacity 
studies. 

Grit Removal and RAS Pumping Preliminary Design for Springbrook WRC, 
Naperville, Illinois. Project Manager: Preliminary engineering project determining the 
most cost-effective technologies for grit removal and RAS pumping at SWRC’s 22.5-mgd 
North Plant. Following selection, prepared preliminary design drawings and a 
preliminary construction cost estimate for a combined grit removal and RAS pumping 
facility. 

Nutrient Removal Evaluation for Springbrook Water Reclamation Center, Naperville, 
Illinois. Evaluated alternatives to modify the activated sludge system for the 26-mgd 
facility for biological phosphorus removal and biological nutrient removal. Evaluated 
alternatives to replace the aging tertiary sand filtration system with a new cloth media 
filtration process or membrane filtration process. The process alternatives were modeled 
using the BioWin process simulator. 

Phosphorus Removal Pilot Studies and Planning Evaluation for Springbrook Water 
Reclamation Center, Naperville, Illinois. Project Engineer: Completed a small scale pilot 
study and a full scale pilot study evaluating low level phosphorus removal for the 26-
mgd Springbrook WRC. Evaluated biological phosphorus removal, chemical phosphorus 
removal, and add-on tertiary filtration utilizing a small scale membrane pilot unit 
provided by Koch Membrane Systems. Chemical phosphorus removal was further 
evaluated by conducting a full-scale pilot study on SWRC’s 4-mgd South Plant dosing 
ferric chloride. The results of the pilot studies along with results from two special 
monitoring and sampling programs were used to develop a full plant model for SWRC 
using the BioWin process simulator. Upgrade alternatives were modeled and a 
phosphorus removal planning memorandum was prepared summarizing the findings and 
providing conceptual descriptions, design parameters, capital costs, and annual 
operating costs for each alternative. 

Tertiary Filter Evaluation, Springbrook Water Reclamation Center, Naperville, Illinois. 
Project Manager: Engineering evaluation to determine the condition of eight buried steel 
sand filters. Evaluation included a structural assessment including ultrasonic testing of steel 
structures, weld inspections, and coating inspections. Evaluation also included an 
operational assessment of the pumps, blowers, valves, and piping in the system. The 
evaluation report summarized the findings of the assessment and provided conceptual 
alternatives for upgrading or replacing the filters and associated equipment. 

Tertiary Filter Renovation Design, Springbrook Water Reclamation Center, Naperville, 
Illinois. Project Manager: Designed activities to retrofit two buried steel filter vessels 
with new internal filtration equipment and sand media. Other design activities included 
replacing all pneumatically actuated valves for eight filters, installing VFD drives for the 
existing backwash pumps and air scour blowers, and constructing a pre-engineered 
fiberglass reinforced plastic electrical building to house the new VFDs, PLC, and electrical 
equipment. 

Biosolids Thickening and Aeration Improvements Engineering and Design, 
Springbrook Water Reclamation Center, Naperville, Illinois. Lead Process Engineer: 
Preliminary engineering and final design of digestion thickening and aeration upgrades 
to the aerobic digesters, including preparation of technical memoranda for aeration 
upgrades and thickener upgrades, and final design of aeration and thickening upgrades. 
Investigated blower technologies that included multi-stage centrifugal, single-stage 
centrifugal, positive displacement, and high-speed centrifugal. Led the design of a high-
speed centrifugal blower building with six 250-hp units. 



NATHANIEL W. CASSITY, PE, BCEE  

● Engineering Excellence Since 1997 ● 

PRESENTATIONS (continued) 
“Smarter Plant and Smaller Energy Bills: 
New Upgrades at the GCDC District WRRF 
3,” Michigan WEA Wastewater 
Administrators Conference, Frankenmuth, MI, 
January 2020 

“Utility of the Future, The Continued Journey 
at St. Cloud, MN” Michigan WEA 
Conference, Boyne Falls, Michigan, June 
2019 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
New Orleans, Louisiana, October 2018 

“Sustainability Focused Facility Planning – A 
Community Specific Approach,” Michigan 
WEA Conference, Boyne Falls, Michigan, 
June 2018 

 “Utility of the Future, One City’s Journey,” 
Michigan WEA, Frankenmuth, Michigan, 
January 2018 

“Optimization in Practice: Case Studies from 
NEW Water’s Phosphorus and TSS 
Optimization Plans’” WWOA, Madison, WI, 
October 2017 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
Chicago, Illinois, October 2017 

“Advances in Wastewater Treatment 
Technology,” Michigan WEA Conference, 
Boyne Falls, Michigan, June 2017 

 “Advanced Aerobic Digestion Techniques: 
Naperville, IL, CSWEA, St. Paul, Minnesota, 
May 2017 

“Optimization in Practice: NEW Water EBPR 
& TSS,” CSWEA, St. Paul, Minnesota, May 
2017 

“Wyoming Clean Water Plant – Energy 
Efficiency Implementation,” MWEA Process 
Seminar, East Lansing, Michigan, October 
2016 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World: Oxidation 
Reduction Potential at East Bank WWTP, 
Jefferson Parish,” WEFTEC, New Orleans, 
Louisiana, September 2016 

“Planning for the Future: Battle Creek’s 
Approach to Upgrading its Secondary 
Treatment Processes,” IWEA Conference, 
Champaign, Illinois, 2016 

“Your Bugs Are Doing Better Than You 
Think,” Iowa WEA Conference, Council 
Bluffs, Iowa, 2016 

“Choices to Address Filamentous Growth,” 
MWEA Process Seminar, East Lansing, 
Michigan, 2015 

“Process Changes with Impact,” MWEA, East 
Lansing, Michigan, 2015 

“Your Bugs Are Doing Better Than You 
Think,” Wastewater Operators Association, 
Wisconsin Dells, Wisconsin, 2015 

Primary Clarifier Rehabilitation, Holland, Michigan. Lead Engineer: Donohue was 
retained by the City of Holland to provide planning, design, and construction phase 
services for improvements to its wastewater treatment facility. The project focusses on the 
rehabilitation of the facilities four existing covered primary clarifiers. Design includes: the 
condition assessment of the clarifier concrete; evaluation of the aluminum covers and 
structural elements; recommended rehabilitation methods; and design and specification 
of the rehabilitation approach. 

Aeration System Evaluation, Metropolitan Water Reclamation District of Greater 
Chicago, Cook County, Illinois (2015). Technical Advisor and Quality Review: 
Completed an evaluation of the existing aeration systems to determine what equipment 
and control modifications are required to optimize the energy consumption at Stickney 
WRP. Used SIMBA# modeling software to develop an advanced model of the biological 
system and controls. Estimated capital costs and energy savings for evaluating project 
payback. Managed internal project schedules and budgets and attended project 
coordination meetings with the client.  

Blower Upgrade, Kenosha, Wisconsin. Project Manager: The Kenosha Water Utility 
(KWU) provides water and wastewater service to more than 100,000 people in the 
greater Kenosha Metropolitan area. The wastewater treatment plant (WWTP) has a 
rated average day flow capacity of 28 mgd and currently treats an average daily flow 
of 23 mgd. Donohue provided evaluation, design, and construction services for the 
upgrade to replace two existing 250 HP rotary lobe blowers with two dual core 500 HP 
turbo blowers. The new blowers are sized to cover full operation from low to peak 
loading at the facility. Donohue also provided the controls integration services to 
automatically control the blowers for dissolved oxygen setpoint control. 

Tertiary Filtration and Service Water Improvements Project, NEW Water, Green Bay, 
Wisconsin. Project Manager for design of tertiary filtration using cloth media disc filters 
to achieve future TSS and phosphorus limitations. The eight filter system was designed for 
an average and peak flow of 10 and 57.3 mgd, respectively. The design also included 
replacement of the service water system, which included a new service water pumping 
system, hydropneumatic tank, and automatic strainers.  The service water pumping system 
consisted of a skid with five variable speed pumps with a total capacity of a firm and 
total capacity of 800 and 1,000 gpm, respectively. The design also included replacing 
most (i.e., 3,000 feet) of the Facility's service water yard piping, service water piping 
within two of the process buildings, and seal water connections to 16 pumps fed by the 
service water system. 

Low Level Phosphorus Removal Project, Fox River Water Pollution Control Center 
(FRWPCC), Brookfield, Wisconsin. Project Manager for the design of the low level 
phosphorus removal system for FRWPCC to achieve the future 0.075 mg/L phosphorus 
effluent limit. The low level phosphorus removal system included four cloth media disc 
filters and chemical conditioning (i.e., rapid mix, coagulation, and flocculation) with a 
coagulant and polymer. The system had a capacity of 31.2 mgd. The design included 
provisions to use the existing deep bed filters as backup filters. 

Primary Clarifier Rehabilitation Project, Fox River Water Pollution Control Center 
(FRWPCC), Brookfield, Wisconsin. Project Manager for the design of the rehabilitation 
of two primary clarifiers at FRWPCC. The rehabilitation included replacement of the 
mechanism motor and gear reducer; rebuild of the drive assembly; replacement of the 
centerwell, weirs, and scum baffles; and addition of wall-mounted launder troughs, scum 
beach, and dual skimmer assemblies. The design also included a ladder and platform to 
access and maintain the new launder troughs. 

Des Plaines Water Reclamation Facility, Lake County Department of Public Works, 
Illinois. Lead Process Engineer: Design and construction services upgrades to the 16-mgd 
facility. Work included design of mechanical fine screen facility, aeration upgrades, and 
a new final clarifier. 

 



WILLIAM L. MARTEN, PE, BCEE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 25191 
 
PROFESSIONAL REGISTRATION 
Board Certified Environmental Engineer – 
American Academy of Environmental 
Engineers (Water/Wastewater Engineering) 
 
Wisconsin: Grade IV Certified Wastewater 
Operator #05552 
 
YEARS OF EXPERIENCE 
44 

EDUCATION 
Master of Science 
Civil/Environmental Engineering University 
of Wisconsin - Madison 
1984 
 
Bachelor of Science 
Civil/Environmental Engineering University 
of Wisconsin - Madison 
1982 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation 

WERF Project Subcommittee QA/QC 
Reviewer: “Wastewater Treatment 
Anaerobic Digestion Foaming Prevention 
and Control Methods” (Current) 

WEF Plant Operations and Maintenance 
Committee 

Municipal Wastewater Treatment 
Design Committee Wet Weather 
Treatment Subcommittee 

Residuals & Biosolids Committee 

Municipal Resource Recovery Committee 

 

Central States Water Environment 
Association 

Wisconsin Wastewater Operators 
Association 

American Society of Civil Engineers 

 

AWARDS 
2021 George F. Bernauer Award from 
Wisconsin Wastewater Operators 
Association for Outstanding Contributions in 
Wastewater Treatment Technology in the 
State of Wisconsin 

2017 ACEC Wisconsin Engineering 
Excellence Best of State Award, Lead 
Process Engineer: Eau Claire WWTF-
Resilient, Robust, Sustainable, Eau Claire, 
Wisconsin 

2014 ACEC Wisconsin Engineering 
Excellence Best of State, Process Engineer: 
Wastewater Treatment and Energy 
Recovery Facility, Bush Brothers & 
Company, Augusta, Wisconsin  

Life Membership – Wisconsin Wastewater 
Operators Association, 2013 

 

 

 Mr. Marten’s expertise includes planning, designing, starting up, analyzing, 
troubleshooting, and auditing wastewater treatment systems, and developing and 
delivering both training and operations and maintenance (O&M) manuals for such 
systems. He is Donohue’s Practice Leader for Wastewater Biological Processes and 
Nutrient Removal. Mr. Marten has experience working in the municipal and industrial 
wastewater treatment fields. This experience includes the following:  

 Managed and led planning, evaluation, design, startup, training and troubleshooting 
evaluations and services at small, medium and large wastewater treatment facilities, 

 Managed capacity evaluations to confirm/change rated capacity at several 
wastewater treatment plants 

 Conducted process and operations reviews to solve compliance problems at numerous 
municipal and industrial wastewater treatment plants 

 Managed a 15-mgd wastewater treatment plant in Maine, operated a 50-mgd 
wastewater treatment plant in Wisconsin, and taught a wastewater treatment 
operator certification course in California 

Northeast Plant (NEP) Facility Planning, Urbana & Champaign Sanitary District, 
Illinois. Senior Wastewater Process Engineer & Operations Specialist: Operational input 
in developing facility plan development for the 14-mgd average flow Northeast Plant to 
meet future population growth and anticipated Illinois wastewater treatment regulations 
for the next 20 years.  The investigation includes 20-year projected flows and loadings, 
hydraulic profile and bottleneck analysis, collection system interconnection model and 
operational strategies, whole plant BioWin process modeling, operational impact 
evaluation of Southwest Plant biosolids on Northeast Plant digestion, and UV disinfection 
evaluation. A key element of the project will involve assessing the plant’s two parallel 
biological treatment trains (activated sludge and rock trickling filters) and nitrification 
towers to determine the most cost- and process-effective biological treatment strategy 
for the future.  In addition, the project will evaluate chemically enhanced primary 
treatment to divert carbon to the plant’s anaerobic digesters, thus lowering secondary 
biological treatment loadings while increasing biogas production potential. The project 
team will make use of the BioWin process simulator, calibrated based on results from two 
plant sampling campaigns (cold and warm weather), to compare and evaluate a number 
of secondary treatment alternatives.  

Long Range Capital Improvements Plan, Danville Sanitary District, Illinois. Senior 
Operations Specialist: Operational input into the development of a strategic plan to 
address critical infrastructure upgrades required to meet current and future domestic and 
industrial loads and anticipated Illinois wastewater treatment regulations for the next 20 
years at the 24-mgd peak wastewater treatment plant.  The investigation included 20-
year projected flows and loadings, nitrification performance evaluation and impacts due 
to industrial loading, NFPA 820 compliance evaluation relative to digestion facilities, 
operations assistance in development of a wasting calculator, resulting in Sludge Volume 
Index (SVI) improvement from 400 down to 80. The result of the capital improvement 
process is the development of a $48M capital plan that includes the conversion of the 
facility to a membrane bioreactor (MBR) treatment process to provide a more robust 
treatment system to accommodate the facility’s industrial loads and provide adequate 
nitrification in the event of industrial slug loads. In addition, the existing anaerobic 
digestion process will be converted to an autothermal aerobic digestion (ATAD) process 
to provide better solids destruction, removal of ammonia from the digested sludge side 
streams, and a Class A biosolids product.  

Effluent Phosphorus Compliance Evaluations, Multiple Communities. Project 
Manager/Lead Process Engineer/Senior Review Engineer: Multiple projects focused on 
optimizing phosphorus removal performance of existing facilities and evaluating 
alternative improvements for a number of WWTPs faced with new, more stringent 
(0.075-0.100 mg/L) water quality based effluent phosphorus limits. Facilities range in 
size from 0.4 mgd to >15 mgd, some making use of chemical phosphorus removal and 
others a combination of enhanced biological phosphorus removal with chemical treatment 
for polishing or sidestream treatment. 



WILLIAM L. MARTEN, PE, BCEE  

● Engineering Excellence Since 1997 ● 

AWARDS (continued) 
2011 ACEC Wisconsin Engineering 
Excellence Best of State, Lead Process 
Engineer: Facility Planning to Meet Permit 
Limits, Superior, Wisconsin 

2011 ACEC Wisconsin Engineering 
Excellence State Finalist, Lead Process 
Engineer: Eau Claire Removes Toxicity and 
Improves Pumping, Eau Claire, Wisconsin 

2010, 2008 & 2006 - Outstanding 
Leadership and Dedicated Service Awards 
– Wisconsin Section Central States Water 
Environment Association 

PAPERS  
“Low Cost Activated Sludge Optimization – 
A Superior Approach”, The Clarifier, 
WWOA Quarterly Magazine, February 
2016 

“Challenging the limits of technology,” 
Water Environment & Technology 
Magazine, January 2015, Vol. 27, No. 1 

“What every Operator should know about 
Biological Nutrient Removal,” Water & 
Technology Magazine, October 2014, Vol. 
26, No. 10 

“International Standard Units for Water 
and Wastewater Processes,” WEF Manual 
of Practice No. 6, 2011 

“Wastewater Treatment Plant Upgrades in 
Grafton, Wisconsin”, Water Environment & 
Technology Magazine, May 2010, Vol. 22, 
No. 5 

“Maximizing Wet Weather Treatment 
Capacity”, a series of 5 articles published in 
sequential issues of The Clarifier, Wisconsin 
Wastewater Operators Association from 
late 2004 through early 2006 

 “Nutrient Removal: One Size Does Not Fit 
All”, Water Environment & Technology, 
October 2004, Vol. 16, No. 10 

“Double Take”, Water Environment & 
Technology, August 2004, Vol. 16, No. 8 

SELECTED PRESENTATIONS 
“Wausau Waterworks WWTP – Innovation 
in the Midst of Change,” WWOA Annual 
Conference, October 2022 

“From RBCs to BNR Activated Sludge: 6 
Years of Learning at the Eau Claire 
WWTP”, with Craig Hendrickson/Eau 
Claire, WWOA Annual Conference, 
October 2021 

“A Roller Coaster Tour of Nitrifications,” 
Indiana WEA Core Conference, March 
2021; WWOA Annual Conference, 
October 2020 

 “The Challenges of Change; from RBCs to 
BNR Activated Sludge at Whitewater,” 
WWOA Annual Conference, October 2018 

“Optimizing Bio-P: A Whole Plant 
Perspective,” Illinois WEA Conference, 
March 2016; Iowa WEA Conference, June 
2016 

Primary Filtration Project for the Four Rivers Sanitation Authority (FRSA) (formerly 
Rock River Water Reclamation District), Rockford, Illinois. Senior Operations Specialist: 
With aging infrastructure and in anticipation of more stringent nutrient effluent limits, 
FRSA is looking into increasing its secondary treatment capacity by improving the 
primary treatment processes. This project increased the plant’s secondary treatment 
capacity by improving performance of the primary treatment process step, replacing 
four existing primary clarifiers with four (4) AquaPrime cloth media filtration units that 
will ultimately treat 60 mgd.  Effluent from the primary filters blends with effluent from 
existing primary clarifiers for secondary treatment. The primary filter facilities include a 
gravity thickener to thicken the backwash and waste solids from the filters to 1.5% to 
2.5%, followed by an existing gravity belt thickener for additional thickening (5% to 
6%) prior to anaerobic digestion.  Based on onsite pilot study, results indicated that the 
primary filters are capable of removing than 70% COD and more than 80% TSS from 
primary influent. Additional biogas production is also produced. 

Facility Planning and Design of Plant Improvements, Eau Claire, Wisconsin. Lead 
Process Engineer: Facility planning and design of wastewater pump station and treatment 
plant improvements. The plan developed a phased approach to help the City cost-
effectively and reliably meet new effluent ammonia limits in the short term, while 
maintaining an aging RBC treatment system that is nearing its capacity and useful life 
limits, with a second phase aimed at replacing the RBCs with a nitrifying activated sludge 
system and performing anaerobic digestion and other facility upgrades several years 
down the road, allowing the City to fiscally plan for funding this major expansion. Led 
design of several key plant improvements including biological phosphorus removal 
activated sludge, anaerobic digestion heating and mixing improvements, and struvite 
mitigation provisions related to digestion and downstream solids handling processes. Mr. 
Marten then led startup of the new facilities and ongoing operational assistance. 

Wastewater Treatment Plant Upgrade, La Crosse, Wisconsin. Senior Process Engineer 
and Operations Specialist: Design to improve phosphorus removal for new permit limits 
and to enhance safety, reliability, energy efficiency, solids-processing, and solids-reuse 
capacity.  Improvements include, among others, installation of a new fine screen; 
upgrades to the Primary Solids Pumping System; upgrades to the existing aeration 
basins to convert them from A2O to a more efficient MUCT system for enhanced 
biological phosphorus removal; full diffuser replacement in aeration basins; replacement 
of existing blowers with high efficiency turbo blowers; reconfiguration of all interior and 
exterior aeration piping; final clarifier mechanism refurbishment; conversion of existing 
chlorination channel into chemical mixing tanks for the phosphorus removal filtration 
system; installation of rotating disc filters for phosphorus removal; installation of an 
Orege system, which is a newer technology for solids thickening to supplement the 
gravity thickeners and replace the existing GBT as the primary thickening unit; 
installation of a new digester heating system including new recirculation pumps and heat 
exchangers; mixing upgrades to all four anaerobic digesters; installation of a new 
biogas piping and a waste gas burner; installation of a new BFP for thickening 
anaerobic solids prior to the belt dryer; installation of a new belt dryer for solids drying, 
including required appurtenances such as new boiler and heat exchanger system for 
dryer heating, a dust control system, an odorous air control system, a solids storage silo 
and load-out, and a storage silo nitrogen purge system; installation of a new biogas 
treatment and compression system; installation of a new heat and power cogeneration 
engine; full facility electrical utility upgrade converting from three utility feeds to a single 
utility feed; upgrade of building hydronic heating systems using heat generated by the 
dryer; and an NFPA 820 evaluation review and necessary upgrades. 

Wastewater Treatment Plant Facilities Planning, Design and Startup, Wausau, 
Wisconsin. Lead process engineer and operations specialist through facility planning for 
major rehab/upgrade of this 15 mgd plant, followed by senior design review 
engineer/operations specialist during design of upgrades. Currently coordinating and 
assisting plant and control systems staff in startup of key unit processes as they become 
available.  Upgrade included major modifications to activated sludge system (addition 
of selectors, new aeration basin flow patterns and high flow/step feed capabilities, new 
aeration blowers, new sludge thickening, dewatering and drying facilities, and other 
plant-wide improvements. 

 



 WILLIAM C. MCCONNELL III, PE, BCEE  
 
PROFESSIONAL ENGINEER 
Pennsylvania  
Rhode Island 
Massachusetts 
Virginia 
Connecticut  
 
PROFESSIONAL DESIGNATION 
Board Certified Environmental Engineer 
(BCEE), American Academy of Environmental 
Engineers and Scientists 
 
YEARS OF EXPERIENCE 
32 
 
EDUCATION 
Bachelor of Science 
Civil Engineering 
Brown University 
1990 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation  
 

 Mr. McConnell is a senior environmental engineer with more than 32 years of experience 
in the planning, design, operation, and construction of wastewater and water treatment 
facilities. He specializes in wastewater treatment process design and operations for 
biological nutrient removal (BNR), and he is focused on helping facilities to achieve cost-
effective BNR by optimizing the use and efficiency of existing assets. Mr. McConnell also 
tracks technology advancements in the field and balances the implementation of 
innovative approaches with the need for reliability and conservatism. He has contributed 
to many related publications and served as the Task Force Chair and contributing author 
for the Water Environment Federation’s Manual of Practice No. 37 Operation of Nutrient 
Removal Facilities. Mr. McConnell has held several technical leadership positions in CDM 
Smith and is currently the firm’s Water Reclamation North Discipline Leader.  

Comprehensive Wastewater Management Plan for the City of New Bedford, 
Massachusetts. Project Technical Leader and Wastewater Process Engineer: Mr. 
McConnell is serving two roles in the ongoing development of a Comprehensive 
Wastewater Management Plan (CWMP) for the City of New Bedford. As the project 
technical leader, he has overall responsibility for the technical approaches and 
development of the CWMP.   He is also the lead process engineer and is responsible for 
evaluating treatment alternatives to enable the City’s treatment plant to successfully meet 
its discharge permit for the 20+ year planning horizon. The plant will be required to 
achieve nitrogen removal in the future, and a key aspect of the evaluation is to 
determine ways to optimize operation of the treatment systems to achieve nitrogen 
removal at minimal capital cost. 

Phosphorus Reduction Upgrade, Waterbury, Connecticut. Technical Reviewer: 
Mr. McConnell provided technical review for the design of a phosphorus-reduction 
upgrade project for the 27-MGD Waterbury, CT Water Pollution Control Facility 
(WPCF). The project includes a new tertiary cloth filtration process using the “Mega-Disk” 
system and chemical systems for phosphorus removal, a new intermediate pumping 
station and hydraulic improvements to enable the plant to comply with its new 
phosphorus limit.  

Wastewater Treatment Plant (WWTP) Design, Littleton, Massachusetts. Technical 
Reviewer: Mr. McConnell served as a technical reviewer and specialist for the design of 
a new WWTP for Littleton, Massachusetts. The plant will be comprised of membrane 
bioreactors (MBRs), with up-front fine screening and subsequent UV disinfection, prior to 
groundwater discharge.  Mr. McConnell is completing technical review services at several 
progress milestones during the design, and is providing technical advice as needed.  

Various Wastewater Treatment Plant (WWTP) Design Projects. Technical Reviewer: In 
his role as Water Reclamation Discipline Leader, Mr. McConnell regularly serves as a 
technical review committee (TRC) member and technical specialist reviewer for ongoing 
WWTP design projects. Among those recent projects not specifically identified elsewhere 
are: 1) the Cargill Friona WWTF upgrade (2.3-MGD Bardenpho); 2) the JEA Southwest 
Water Reclamation Facilities (WRF) Expansion (16-MGD oxidation ditch); 3) the Punta 
Gorda WWTP (4-MGD oxidation ditch); and 4) the Sister Grove RWWRF (16-MGD 
A2O). 

Maxson Wastewater Treatment Plant Upgrade, Memphis, Tennessee. Technical 
Reviewer:  Mr. McConnell provided technical review for the design of upgrades to the 
90-MGD Maxson WWTF, which include a new headworks building, replacement of the 
aeration tanks’ coarse-bubble air diffusion system with new fine-bubble membrane 
diffusers, a new return-activated sludge (RAS) aeration tank, upgrades to the plant’s six 
media biotowers, two new secondary clarifiers and a new disinfection system using 
peracetic acid (PAA). Mr. McConnell was a lead process engineer in the project’s original 
planning evaluation, alternatives comparison and project development phase, and 
transitioned to a technical review role during the final design phase of the project.   
Construction of the resultant upgrades to the Maxson wastewater treatment facility are 
underway. 



 WILLIAM C. MCCONNELL III, PE, BCEE  

 

Wastewater Treatment Plant (WWTP) Upgrade, Kingston, Massachusetts. Technical 
Reviewer and Process Expert: This project included expansion of the plant’s sequencing 
batch reactor (SBR) process to double plant capacity, as well as improvements to the 
aeration and solids-processing systems.  

Contract No. 2, Design of Solids Processing Improvements, Fall River, Massachusetts. 
[...]
subsequent plant rehabilitation and modification projects for the Urbana & Champaign 
Sanitary District since 1999. As a project engineer, Kam was responsible for the biosolids 
consolidation component of the 1999 facility plan updates for the Northeast Treatment 
Plant (NEP) and the Southwest Treatment Plant (SWP). Biosolids consolidations included 
biosolids blending, anaerobic digesters mixing, gas system modification, centrifuge 
dewatering, sludge pumping, and piping modifications. Additional responsibilities 
included hydraulic evaluation at the NEP and assisted in the SWP biological phosphorus 
removal conversion. Based on recommendations from the 1999 facility plan, SWP went 
through a major “face lift”, while the focus for NEP was in biosolids handling (Phase I and 
II). Five years later, UCSD embarked another facility plan update in 2005. During that 
time, Kam was the Deputy Project Manager responsible for updating the facility plans 
for both NEP and SWP, with main focus on improvements at the NEP. Additional duties 
included evaluation of the unit processes, plant treatment capacity, and nutrient removal 
technologies at the NEP. Recommendations from the 2005 facility plan resulted in a new 
headworks facility, retrofitting tertiary sand filtration with cloth media disk filtration, 
upgrading the anaerobic digestion complex including conversion of a secondary digester 
to a primary digester and a new sludge transfer tank for digested sludge equalization 
at the NEP (Phase III). At the end of the Phase III construction at NEP, Kam also took on 
the responsibility on updating the Operation and Maintenance Manual for the NEP. 

Phosphorus Removal Feasibility Study for the Calumet Water Reclamation Plant 
(WRP), Metropolitan Water Reclamation District of Greater Chicago, Illinois. Project 
Manager: The Calumet WRP is owned and operated by the District. Due to the severe 
eutrophication (hypoxic zone) in the Gulf of Mexico, the District is facing a progressively 
more stringent limits on effluent Total Phosphorus (TP). For the Calumet WRP, a feasibility 
study was conducted to evaluate technologies and the capital and operation and 
maintenance costs associated with TP removal to 1.0 mg/L, 0.5 mg/L, 0.3 mg/L, and 0.1 
mg/L effluent limits. Among the many challenges that Calumet is facing, carbon 
deficiency is one that adversely impacts the potential for Calumet to implement 
biological processes for phosphorus removal. Therefore, a preliminary study on processes 
to increase carbon internally at the WRP is being conducted. Process simulation software, 
GPS-X, will be used for process evaluation purposes. Ms. Law was in charge of the 
project, overseeing the execution and deliverables to make sure the project is on time 
and within budget.  

Development of Phosphorus Removal Feasibility Studies for the Hanover Park and 
Lemont Water Reclamation Plants (WRPs), Metropolitan Water Reclamation District of 
Greater Chicago, Illinois. Project Manager: Hanover Park WRP and Lemont WRP are 
owned and operated by the District. Due to the severe eutrophication (hypoxic zone) in 
the Gulf of Mexico, the District is facing a progressively more stringent limits on effluent 
Total Phosphorus. The feasibility studies included two parts. The first part was to evaluate 
and optimize the existing operation so that to achieve as much phosphorus removal as 
possible with the least capital investment. Potential influent phosphorus load reduction 
was considered for the domestic and industrial standpoint. The second part of the study 
was to evaluate treatment technologies for the WRPs to meet a 1.0 mg/L, 0.5 mg/L, and 
0.1 mg/L effluent TP limits and the life cycle costs associated with the modifications. With 
the Utility of the Future in mind, the District prefers to achieve phosphorus removal via 
biological means to the extent possible. Therefore, feasibility studies was focused on 
enhance biological phosphorus removal (EBPR) technologies. Consideration included 
struvite buildup potential and biosolids dewaterability impacts due to EBPR 
implementations. Process simulation software, GPS-X, was used as part of the evaluation. 
Ms. Law was in charge of the project, overseeing the execution and deliverables to make 
sure the project is on time and within budget. 

 



 ERIC T. STAUNTON, PH.D., PE  
 
PROFESSIONAL ENGINEER 
New Hampshire  
 
YEARS OF EXPERIENCE 
9 
 
EDUCATION 
Ph.D. 
Environmental Sciences and Engineering, 
University of North Carolina – Chapel Hill 
2014 
 
Bachelor of Science 
Chemical Engineering 
University of Florida – Gainesville 
2009 
 
PROFESSIONAL ASSOCIATIONS 
New England Water Environment 
Federation 

Member of the Student and Young 
Professional Committee 

Water Environment Federation  

 Dr. Staunton is an environmental engineer with 9 years combined experience in 
academia and consulting covering an array of disciplines within the wastewater industry. 
His experience is focused on facilities planning, whole plant process modeling, solids 
processing, nutrient removal, and chemical feed systems. He is also co-author of Chapter 
14 of Water Environment Federation Manual of Practice No. 8 “Suspended-Growth 
Biological Treatment.” 

Plant 2, Wichita, Kansas. Process Modeling Lead: Dr. Staunton is the lead process 
modeler for the Wichita, KS BNR upgrade This 42 mgd design flow facility is currently in 
design to upgrade from Primary treatment + Trickling Filters + Nitrifying Activated 
Sludge to Primary Treatment + 5-stage Bardenpho suspended growth process for 
biological nitrogen and phosphorus removal. This project is ongoing.  

Thickening Centrifuge Replacement Project, Passaic Valley Sewerage Commission 
(PVSC), Newark, New York. Process Modeling Lead:  The PVSC is expanding their 
thickening centrifuges to better handle peak sludge flows from their gravity thickeners 
prior to stabilization in one of the last remaining, and largest, Zimpro processes in the 
nation. Traditional engineering analysis resulted in needed electrical upgrades that 
exceeded project budget. Dr. Staunton expanded an existing BioWin model to include 
the impacts of Zimpro on plant operations and created a whole plant model. The 
improved model was used with two distinct datasets of ‘better’ and ‘worse’ performing 
periods. The improved analysis saved tens of millions by demonstrating that lower 
capacity pumps (with associated lower cost electrical gear) could successfully meet 
project needs.   

Ft. Myers, Florida. Process Modeling Lead: Dr. Staunton lead a team of process models 
to size new aerators for the City of Ft Myers Central and South advanced wastewater 
treatment processes. These two 5-stage Bardenpho oxidation ditch plants utilize surface 
aeration and the dynamic modeling used for this project was better in line with field 
observations than the prior analysis based on hand calculations which increased the level 
of confidence in the analysis by the Owner.   

Township of Parsippany-Troy Hills Wastewater Treatment Plant (WWTP), Parsippany-
Troy Hills, New Jersey. Project Engineer: As part of pending stricter Permit limits, Dr. 
Staunton developed a dynamic BioWin process model for the Township’s 16 mgd WWTP 
to increase nitrogen removal through the step feed process and implement biological 
phosphorus removal. Special sampling was performed to characterize the influent 
wastewater and assess process changes on meeting effluent permit limits.  

Confidential Client, Pascoag, Rhode Island. A food and beverage manufacturer’s 
business had grown to the point where wastewater flow was exceeding the permitted 
100,000 gpd on some production days. Dr. Staunton evaluated the sequencing batch 
reactor for biological nitrogen and chemical phosphorus removal to assess the system’s 
ability to handle additional flows. The assessment included ancillary equipment and 
considered biological kinetics, key equipment capacities, and operating set points. 

Side-Stream Treatment Evaluation, Charlotte, North Carolina. Lead Process Engineer: 
The McAlpine Creek WWTP is expanding the biosolids handling process to include the 
thermal hydrolysis pretreatment process upstream of existing anaerobic digesters and 
receive sludge from neighboring plants. Process modeling by others has shown that the 
increased nitrogen load from the upgraded solids handling process will adversely impact 
biological phosphorus removal in the mainstream process and recommended side-stream 
nitrogen removal. Dr. Staunton lead a team of process engineers to evaluate side-stream 
nitrogen removal options including mass and energy balances, development of PFDs, site 
plans, and planning level CAPEX/OPEX.  

Loch Sheldrake Wastewater Treatment Plant Upgrade and Expansion Phase IIb, 
Fallsburg, New York. Lead Process Engineer: The Town of Fallsburg contracted CDM 
Smith to design an upgrade of a 0.35-mgd rotating biological contactor to a 0.56-mgd 
membrane bioreactor. Dr. Staunton evaluated and designed chemical feed systems for 
supplemental carbon, supplemental alkalinity, chlorine disinfection, dechlorination, and 



 ERIC T. STAUNTON, PH.D., PE  

 

chemical phosphorus removal to a discharge permit of 0.1 mg/L. Dr. Staunton also 
designed new positive displacement aeration blowers and piping. 

Facilities Plan, New Bedford, Massachusetts. Project Engineer: For this project, Dr. 
Staunton evaluated ‘decentralized treatment’ options to reduce nitrogen load from 
industrial users to the overloaded New Bedford WWTP. Options for decentralized 
treatment included membrane bioreactors, sequencing batch reactors, and dissolved air 
flotation depending on treatment objectives and the dominate nitrogen species. 
Currently, Dr. Staunton is evaluating upgrades to the WWTP considering the impacts of 
decentralized treatment and aiding the plant in meeting strict nitrogen discharge limit. 
Evaluated upgrades include conventional activated sludge using a modified Ludzack-
Ettinger process, 4-stage Bardenpho, IFAS, biologically active filter, or MBR. The 
evaluation also includes impacts of enhanced primary treatment and tertiary treatment.  

Confidential Client, Wallingford, Connecticut. Lead Process Engineer: Dr. Staunton 
developed a pretreatment technique for the removal of soluble non-reactive phosphorus 
for a chemical manufacturing client in Connecticut. The proposed process, aggressive 
chemical oxidation, was tested using a lab protocol developed by Dr. Staunton at the 
CDM Smith Research & Testing Lab. 

Comprehensive Regional Wastewater Master Plan, Great Lakes Water Authority, 
Detroit, Michigan. Project Engineer: As part of the CS-036 Comprehensive Regional 
Wastewater Master Plan, Dr. Staunton performed mass balances around the 1,700 mgd 
Great Lakes Water Authority Water Reclamation Facility and evaluated the capacity of 
each unit process including: two influent pump stations, rectangular and circular primary 
clarifiers, high purity oxygen activated sludge, secondary clarifiers, gravity thickening, 
dewatering, and incineration. He’s evaluating grit removal options at both pump stations 
including primary sludge degritting, aerated grit improvements, vortex grit, and 
Headcell™ grit removal systems. As part of the MasterPlan, Dr. Staunton developed a 
complex dynamic biosolids energy simulation tool for GLWA with a focus on anaerobic 
digestion, system energy input and output, biosolids drying, and phosphorus recovery to 
help move the largest treatment facility in the United States towards resource recovery.  

South Fallsburg Wastewater Treatment Plant, Fallsburg, New York. Technical 
Reviewer: Dr. Staunton reviewed the disinfection calculations, plans, and specifications for 
an upgraded disinfection system consisting of bulk sodium hypochlorite and tote sodium 
bisulfite with challenging chemical metering pump applications due to site constraints and 
a wide range of chemical demand.  

Philadelphia Water Department Southwest Water Pollution Control Plant Aeration 
Study, Philadelphia, Pennsylvania. Project Engineer: The Philadelphia Water 
Department owns and operates the Southwest Water Pollution Control Plant, a 460-mgd 
high purity oxygen (HPO) facility. After 37 years of operation, the existing splash 
aerators have exceeded their useful life and are in need of replacement. Dr. Staunton 
identified six alternatives to rehabilitate or replace the aerators and performed all 
calculations for sizing the new equipment using HPO as the oxygen source. Dr. Staunton 
developed a two-phase mass transfer model to evaluate the transfer of oxygen and 
nitrogen from and to the headspace. Dr. Staunton selected equipment, developed new 
layouts, and wrote the final report to recommend an upgrade that would save almost 
$1.5 million dollars over the 20-year equipment life. 

Wastewater Treatment Facility Improvements, Ayer, Massachusetts. Project Engineer: 
The Town of Ayer contracted CDM Smith to evaluate improvements to their 5.2-mgd 
wastewater treatment facility. Dr. Staunton evaluated the tertiary system consisting of 
filter feed pumps, cloth disk filters, and ultraviolet disinfection. The evaluation consisted 
of hydraulic and process calculations that concluded the tertiary system was undersized 
to disinfect the projected flow while meeting redundancy requirements. Dr. Staunton 
developed new equipment layouts and project capital costs meet disinfection 
requirements as flows continue to increase in the Town. 

 
 



 MARK E. ALLEN, PE  
 
PROFESSIONAL ENGINEER 
Washington 
New Mexico 
New York 
Colorado  
 
CERTIFICATIONS 

Construction Documents Technologist, 
Construction Specifications Institute  

 
YEARS OF EXPERIENCE 
27 
 
EDUCATION 
Master of Science 
Civil Engineering/ Hydraulics 
University of Iowa 
1996 
 
Bachelor of Science 
Civil Engineering  
University of Iowa 
1994 
 

PROFESSIONAL ASSOCIATIONS 
American Society of Civil Engineers 

ASCE Hydraulic Structures Committee 
(Secretary) 

Rotodynamic Pumps for Pump Intake Design 
Standard (ANSI/HI 9.8) Committee 

Rotodynamic Pumps for Pump Piping 
Standard (ANSI/HI 9.6.6) Committee 

 Mr. Allen is a senior hydraulic engineer with more than 27 years of experience in the 
design, evaluation, and/or modification of hydraulic structures and is a nationally 
recognized leader in this field. His depth of knowledge with respect to fluid flow and its 
interdependence with conveyance structures and equipment offers him invaluable insight 
in the identification of key design parameters whose importance may normally be 
overlooked and/or underestimated. Mr. Allen’s experience covers a very broad range of 
service areas, which includes the hydraulic design and operation of water supply, 
water/wastewater treatment and flood relief pump stations; hydraulic conveyance 
design for water and wastewater treatment facilities; hydraulic design of raw water 
intakes complete with debris/trash minimization strategies and handling provisions; 
hydraulic design and operation of fish bypass/exclusion facilities; and the design of 
other specialized hydraulic structures such as spillways, energy dissipators, drop shafts, 
siphons, etc. His expertise is frequently utilized through quality assurance and technical 
reviews for hydraulic designs produced by CDM Smith offices nationwide. 

Westside Wastewater Treatment Facility Effluent Disinfection Design, Kansas City, 
Missouri. Mr. Allen served as senior technical reviewer on the effluent disinfection project 
which included study, design, and construction phase services. The project posed an 
interesting challenge to the design team due to the limited head available within the 
existing hydraulic profile to drive flow through the disinfection process. The hydraulic 
profile from the clarifiers through the new disinfection basin and to the plant outfall was 
developed using the Visual Hydraulics software by Innovative Hydraulics. Mr. Allen also 
used separate spreadsheet calculations to validate portions of the Visual Hydraulics 
model and perform sensitivity analyses to ensure that the disinfection process could fit 
within the existing plant profile. 

Wastewater Treatment Plant Modifications, Upper Blackstone Water Pollution 
Abatement District, Millbury, Massachusetts. Senior Hydraulic Engineer: Mr. Allen was 
responsible for the hydraulic design of the Phase II WWTF Improvements, which included 
modification of the existing aeration system to a biological nutrient removal (BNR) 
system, conversion from mechanical to fine-bubble diffused aeration, modifications to six 
final settling tanks and the construction of two new tanks, flow distribution improvements, 
new chemical feed facilities, plant-wide odor control and supervisory control and data 
acquisition (SCADA) integration. Mr. Allen was also responsible for evaluating the current 
treatment paths to determine the possible existence of hydraulic bottlenecks, non-uniform 
treatment train flow splits, and poorly performing flow splitter structures.  

Grafton Wastewater Treatment Plant Improvements, Grafton, Massachusetts. Senior 
Hydraulic Engineer: Mr. Allen was responsible for detailed hydraulic grade line 
calculations for the existing facility and assisted the design team in implementing an 
expansion to the existing treatment processes. Additionally, disk filters, and an open 
channel UV treatment system, were added to the end of the treatment process. Mr. Allen 
aided in the detailed design of the UV system, leading the design of flow conditioning 
features within a limited building footprint to ensure optimum flow distribution across the 
lamps and therefore optimal treatment performance by the system.  

Marine Corps Base Camp Pendleton, Tertiary Treatment Plants Design and 
Construction, Oceanside, California. Mr. Allen provided senior technical oversight and 
review of hydraulic profile calculations for the Northern Regional Tertiary Treatment 
Plant (NRTTP) and Southern Region Tertiary Treatment Plant (SRTTP). The WWTFs 
included SBRs for secondary treatment followed by equalization facilities and filtration. 
The calculations were performed using spreadsheet templates that computed friction and 
form losses between hydraulic control points (e.g., weirs, wet wells, other) of the 
treatment processes. 

GCA Bayport Facility Projects, Pasadena, Texas. Mr. Allen served as a technical 
reviewer for projects at both GCA's Bayport and Washburn Tunnel facilities. Projects 
included the clarifier, disinfection improvements and improvements to the pump station at 
Bayport, the Washburn Tunnel PAA disinfection pilot and CMAR design and delivery of 
improvements. 



 MARK E. ALLEN, PE  

 

Munster Wastewater Treatment Plant Expansion and Consolidation, St. Bernard 
Parish, Louisiana. Mr. Allen provided senior technical review for the St. Bernard Parish 
Wastewater Consolidation Program in which the Munster WWTP was expanded to an 
average daily capacity of 15 mgd and a peak capacity of 50 mgd. The expansion 
consisted of the design of influent and effluent pump station capacity upgrades, new 
headworks, new aeration basins, two new final clarifiers, RAS/WAS facilities, new 
digesters and associated yard piping. Tasks included design modifications to the existing 
aerated grit chambers to operate as a solids contact tanks upstream of an existing high 
rate clarifier. 

North Texas Municipal Water District: South Mesquite Creek Regional Wastewater 
Treatment Plant Expansion, Mesquite, Texas. Lead Hydraulic Design Engineer: Mr. 
Allen led the hydraulic design of an 8-mgd expansion to 33-mgd that included the 
design of a new grit removal system; expansion of influent pumping, primary and 
secondary clarification and associated sludge pumping, filtration, effluent metering, and 
solids handling; rehabilitation and expansion of the activated sludge and aeration 
systems and the Solids Handling Building. The design offered several challenges given 
the limited driving head available throughout the plant as well as the need to maintain 
various process train flow splits at the peak 2-hour flow. The complexity of the 
calculations dictated that customized spreadsheet calculations be used to compute the 
hydraulic profile through the expanded plant. 

Marlborough Easterly Wastewater Treatment Facility Improvements, Marlborough, 
Massachusetts. Mr. Allen conducted senior technical review of the hydraulic profile 
calculations for the $55M Marlborough Easterly Wastewater Treatment Facility 
Improvements project. The improvements included a new headworks facility as well as 
several process modifications to existing treatment basins. The profile was developed 
using the Visual Hydraulics software by Innovative Hydraulics. 

Design and Design Services During Construction for the Hutchinson River Disinfection 
Facility, New York City Department of Environmental Protection (NYCDEP), New 
York. Mr. Allen served as a senior hydraulic designer for various aspects of the 
Hutchinson River Disinfection Facility. The facility is hydraulically complex because of the 
limited head available to drive the flow through the system that includes floatables 
control, chlorination chemical injection/mixing, dechlorination chemical injection/mixing, 
and backflow prevention (tide gates). The project is currently in the planning stages in 
which the base design of the facilities is being developed. Future work will include CFD 
and/or physical modeling of select system aspects to ensure proper hydraulic 
performance of the system. 

Shoal Creek Pump Station Improvements, City of Kansas City, Missouri. Mr. Allen 
served as a hydraulic engineer for the design and construction of a $5M LEED Gold-
certified permanent booster pump station to meet the capacity and pressure system 
needs in the Kansas City’s northland area during high demand periods. The new pumping 
station replaces a small temporary pump station to provide redundant and reliable 
water service. The project includes a new building to house four 350-hp split-case 
centrifugal pumps for 18-mgd capacity. The facility also includes a drive-through 
maintenance bay, a bridge crane, and a separate electrical room. The project included 
confirmation of the water system modeling, surge analysis, pump system evaluation and 
design. The new pump station incorporated connection for portable emergency power 
generation and reserved room for future expansion. The pump station will communicate 
with two storage tanks and the water treatment system through radio. 

Loudoun Water Treatment Plant, Loudoun Water, Virginia. Senior Technical Reviewer: 
Loudoun Water selected CDM Smith to perform preliminary engineering, final design, 
and construction administration of the new 20 mgd water treatment plant (WTP), with the 
ability to expand to 40 mgd in the future. The WTP design includes preoxidation, rapid 
mixing, flocculation, sedimentation, intermediate ozone, biological filtration, and UV 
disinfection, as well as clearwells and a high service pumping station. Mr. Allen is 
responsible for senior technical review of the plant hydraulic profile calculations as well 
as several of the chemical feed/mixing systems.  



 ALEXANDRA T. DOODY, PE, LEED®AP  
 
PROFESSIONAL ENGINEER 
Texas: 12812 
Massachusetts   
 
PROFESSIONAL DESIGNATION 
Leadership in Energy and Environmental 
Design (LEED®) Accredited Professional 
 
YEARS OF EXPERIENCE 
16 
 
EDUCATION 
Master of Science 
Civil & Environmental Engineering 
Stanford University 
2007 
 
Bachelor of Science 
Chemistry 
Rice University 
2006 
 
Bachelor of Science 
History  
Rice University 
2006 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation  

Member, Municipal Resource Recovery 
Design Committee, 2016 – present 

Member, MRRDC Phosphorus Removal 
Work Group, 2019 – present  

 Ms. Doody is a project technical leader and process specialist with 16 years’ experience 
in water reclamation process and mechanical design, wastewater process modeling and 
biosolids management. She is also a subject matter expert in nutrient removal for water 
reclamation facilities. She has been involved in the optimization, upgrade and expansion 
of numerous existing facilities both in warm and cold weather climates, as well as 
designing several greenfield treatment facilities to facilitate future expansion. She takes 
pride in listening to her client’s needs and producing high quality deliverables.  

Plant 2 A2O Improvements, Wichita, Kansas.  Wastewater Process Specialist and 
Biological Nitrogen Removal (BNR) Design Lead: Ms. Doody is leading the process 
evaluation and preliminary design of BNR upgrades to the City of Wichita’s Plant 2, 
which is rated for 54 mgd and must undergo a substantial capital project to convert from 
the current process consisting of trickling filters followed by nitrifying activated sludge. 
Ms. Doody is overseeing all aspects of the BNR part of the design (with a construction 
value of approximately $80 million), including intensive wastewater sampling for 
characterization of two separate influent streams from different collection systems, site-
specific calibration and validation of a BioWin model for the facility, development of a 
detailed 365-day long dynamic influent BioWin itinerary for evaluation of various 
process upgrade alternatives to evaluate their ability to comply with the facility’s annual 
average TN and TP limits, and simulation of various BNR process upgrade alternatives 
including innovative technologies such as simultaneous nitrification/denitrification, 
fermentative (“sidestream”) EBPR, sidestream total nitrogen removal prior to recycling to 
the head of the facility.    

BioWin Calibration On-Call Services, Colorado Springs, Colorado.  Wastewater 
Process Modeling Specialist: Ms. Doody provided technical assistance to Colorado 
Springs Utilities on sampling procedures, BioWin model calibration best practices, and 
recommendations for calibration of the Springs Utilities’ BioWin models for the Las Vegas 
St WRRF and the JD Phillips WRRF which use A2O processes to meet Colorado’s 
Regulation 85 nutrient requirements for Total Phosphorus (TP) and TIN.  

Sister Grove Water Resource Recovery Facility, North Texas Municipal Water District. 
Process Modeling Lead for a new 16 mgd greenfield biological phosphorus removal 
wastewater treatment facility (WWTF), Ms. Doody led the BioWin process modeling for 
the new A2O BNR treatment system, including intensive sampling and calibration of the 
model based on the influent characteristics of the existing WWTF that will be sending a 
portion of its flows to the new facility.  Ms. Doody has also served as a technical resource 
and reviewer for the secondary treatment process team, advising on aeration system 
design and control, including use of ammonia-based aeration control (ABAC). This facility 
is under construction and is projected to be commissioned in 2023. 

Upper Blackstone Clean Water, Wastewater Treatment Facility Nutrient Upgrade, 
Phase A Improvements, Millbury, Massachusetts. Ms. Doody was project engineer and 
task manager for bioreactor upgrades at Upper Blackstone, including improvements to 
the most open valve (MOV) aeration system and installation of new hyperbolic 
mixer/aerators at the end of the aerobic zone. These improvements were recommended 
to improve BNR process control, improve energy efficiency, and reduce operator labor 
associated with maintaining DO set points with manual valves. She led the aeration 
system upgrades, which included BioWin™ modeling and spreadsheet process 
calculations and preparation of the contract drawings and specifications. For the MOV 
improvements, Ms. Doody evaluated four types of automated control valve (DeZurik high 
performance butterfly valves, Egger Iris diaphragm valves, Binder square diaphragm 
valves, and Binder jet control valves), several MOV control strategies, as well as the 
capabilities of different blower manufacturers and system integrators to implement the 
new MOV automation scheme. The MOV upgrades were started up in winter 2019. 

The MOV Phase A improvements, paired with online analyzers (nitrate, ammonia, 
phosphate, pH and TSS) that were installed as part of an effluent quality optimization 
program, have provided all the tools required to incorporate ammonia-based aeration 
control (ABAC). 



 ALEXANDRA T. DOODY, PE, LEED®AP  

 

Highway 84 Wastewater Improvements – Lift Station Expansion and Force Main, 
Waco, Texas. Project Technical Lead: Ms. Doody has served as project technical lead for 
expansion of the existing Church Road lift station from 1,100-gpm to 2,800-gpm, 
including installation of a new 1.5-mile long HDPE forcemain discharging to a new 2800-
gpm intermediate lift station which will give the City flexibility to pump either to an 
existing force main or to a new 2.0-mile long HDPE force main discharging to an 
alternate location that has more interceptor capacity in the near term. The Church Road 
lift station wet well was expanded to ultimately accommodate a future flow of 7,800 
gpm, thus giving the City the ability to continue expanding the lift station in stages. Ms. 
Doody led the design of the lift station improvements and also assisted with master 
planning evaluations to determine the optimal approach to phased lift station expansion 
to accommodate growth in the service area. 

Taylor Dairy Road Water Campus Preliminary Design, St. Lucie County, Florida.  
Wastewater Process Specialist and WRF Design Lead: Ms. Doody led the process 
evaluation and preliminary design of a 2 mgd greenfield advanced wastewater 
treatment facility that will be collocated on a water campus designed to serve new 
development in St. Lucie County.  Ms. Doody oversaw all aspects of the WRF conceptual 
design from the headworks through disinfection and reclaimed water storage, as well as 
BioWin model calibration and simulation of BNR alternatives, ultimately leading to a 
recommendation to implement a 4-stage Bardenpho process that will enable the County 
to meet its nutrient goals of 3 mg/L TN and 1 mg/L TP.   

Hillsborough County, Florida. Wastewater Process Specialist: Ms. Doody evaluated 
alternatives for expansion of two site-constrained 5-stage Bardenpho BNR activated 
sludge treatment facilities, including addition of a fifth bioreactor, incorporation of IFAS, 
and incorporation of BioMag magnetite-ballast. Ms. Doody developed the design 
criteria and coordinated with vendors for sizing the IFAS and BioMag retrofits. For the 
fifth bioreactor alternatives, Ms. Doody evaluated the potential capacities that could be 
gained by adding a 5th bioreactor using BioWin modeling, and developed conceptual 
expansion drawings for the purposes of estimating construction cost. The three 
alternatives were compared on a life cycle cost basis, as well as with respect to 
constructability and operability.  

Charles River Pollution Control District Phase C Wastewater Treatment Facility 
(WWTF) Improvements, Medway, Massachusetts. Ms. Doody served as the project 
engineer for the $18 million Phase C improvements of the District’s WWTF, which is 
designed for 5.7 mgd average daily flow and 20 mgd peak hourly flow. Ms. Doody’s 
responsibilities for the planning phase of the project included establishment of design 
flows and loads for the District through the year 2035; development and evaluation of 
alternatives for upgrades to the secondary and tertiary treatment systems to allow the 
District to meet new, highly stringent total phosphorus limits (0.1 mg/L TP during the 
summer months); development and evaluation of alternatives for the District’s solids 
handling process; and development of recommendations for equipment 
rehabilitation/replacement to improve reliability throughout the 20-year planning 
period. Among other tasks, Ms. Doody conducted process modeling of the proposed A/O 
process using BioWin software, including a sensitivity analysis on the proposed design 
configuration.  

River Sampling and Wastewater Treatment Plant Biological Treatment Assessment, 
Ayer, Massachusetts. Project Manager: The Town of Ayer contracted with CDM Smith to 
perform BioWin modeling of the town’s wastewater treatment plant as a follow-on effort 
to a 10-year capital improvements plan. Ms. Doody is providing project oversight and 
management for this project, which includes river sampling for metals to allow for a re-
assessment of NPDES permit requirements; development of projected flows and loads to 
the WWTP; BioWin calibration and simulation; process/mechanical evaluation of the 
aeration system, sludge thickening, and ancillary facilities related to biological 
treatment; evaluation of permit compliance for a 0.2 mg/L TP limit in conjunction with 
aluminum, copper and lead limits; and refinement of the Town’s capital improvements 
plan. 

 



BROOKE N. KENNY, PE 
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Illinois: 062070597 
 
YEARS OF EXPERIENCE 
9 
 
EDUCATION 
Bachelor of Science 
Civil Engineering 
South Dakota State University  
2014 
 
PROFESSIONAL ASSOCIATIONS  

Illinois Water Environment Association  

 

 

 

 Ms. Kenny is a professional engineer with experience in potable water and wastewater 
treatment planning, design & construction, Consent Decree negotiations, Long Term 
Control Plan development, and program management. She has led or contributed to 
detailed collection system and plant hydraulic calculations, preparation of testing 
protocol, preliminary design development, CAD design, Civil 3D modeling, Revit 
modeling, CSO regulator capacity analysis, design of chemical dosing system, field stress 
testing, leading tasks and project teams, coordination between disciplines, preparation of 
detailed design drawings and specifications, development of opinion of probable cost, 
development of bid documents, QA/QC, bidding assistance, and construction 
coordination. 

Chemical Phosphorus Removal Facilities, Lafayette, Indiana. Project Engineer: Project 
included a ferric chloride feed system design for 52 mgd plant consisting of storage 
tanks, recirculation pumps, and chemical dosing pumps to dose two grit tanks and six 
aeration tanks with proper amounts of ferric chloride to meet effluent phosphorus 
limitations. Designed large containment storage area capable of containing ferric 
chloride from three large storage tanks in the event of an emergency, sized two 
recirculation pumps and nine chemical dosing pumps. Calculated detailed hydraulics to 
determine pipe diameters, headloss and friction loss through ferric chloride recirculation 
system. Prepared final design drawings and specifications, specifically focusing on yard 
piping to application points and containment area design. Coordinated detailed design 
with other disciplines. Managed coordination of construction with all disciplines, reviewed 
submittals and conducted intermediate and final site walk through.   

CHP Improvements Project, Benton Harbor St. Joseph, Michigan. Lead Project 
Engineer: Project included replacement of influent pumps and sludge recirculation pumps. 
In addition to pump replacement, design included the addition of combined heat and 
power system consisting of new generators and heat exchangers. 

Hammond, Replacement of Plant No. 2 Flocculation and Sedimentation Collection 
Equipment, Hammond, Indiana. Lead Project Engineer: Project included replacement of 
tube settlers, horizontal paddle wheel flocculators, sludge collection equipment and 
removal of rapid mixers to be replaced with in-line static chemical mixers.  

Great Lakes Water Authority, Springwells Yard Piping Replacement, Detroit, 
Michigan. Lead Project Engineer: Replacement of yard/header pipi at the Springwells 
Water Treatment Plant. Project consisted of complex phasing of yard piping 
replacement to maintain service to all surrounding communities. Phasing considerations 
included installation of PRVs and line stops throughout the system to maintain service to 
both the high pressure zone and intermediate pressure zone. In addition to yard piping 
and header piping replacement, the project consisted of a conditions assessment of all on 
site drains and sewers including the singular outfall pipe to the plant. Hydraulic 
calculations were completed on the plant outfall to determine capacity and develop a 
plan for rehabilitation.   

Brush College Road Utility Relocation, Decatur, Illinois. Task Lead: Water main 
relocation phasing and modeling memorandum. Work included a phasing plan for the 
relocation of two water mains along brush college road to one larger diameter water 
main. A technical memorandum was prepared for the City to present a phasing plan that 
minimizes or eliminates the need for water shut down during construction. The technical 
memorandum was used to present modeling scenarios for the City to analyze.    

Jefferson Avenue Transmission Mains Assessment and Improvements Project, Detroit 
Water and Sewerage Department, Michigan. Project Engineer: Project included analysis 
of (3) critical potable water transmission mains located along Jefferson Avenue which is 
scheduled to undergo significant roadway improvements. The transmission mains were 
constructed between 1875 and 1915 and were considered beyond their design life. 
These pipelines were considered at high risk of being damaged both during and after 
construction. Hydraulics of these transmission mains were assessed to determine if 



BROOKE N. KENNY, PE  

● Engineering Excellence Since 1997 ● 

abandonment of any portion is feasible. Options for rehabilitation or replacement were 
evaluated to determine the most cost effective and reliable path.     

Great Lakes Water Authority, Chemical Systems Condition Assessment, Detroit, 
Michigan. Project Engineer: Evaluation of chemical storage tanks for rehabilitation/ 
replacement memorandum. The project consisted of an evaluation memorandum for 
chemical storage tanks that have reached 20 years in age, considered to be the end of 
useful life. Options for rehabilitation or replacement were evaluated based on the age 
of the tank and the corrosive nature of the chemical housed in that tank. A comprehensive 
plan for tank evaluation, repair, and replacement was developed for 20-year time 
frame. The plan considered costs, useful chemical storage tank life, and construction 
constraints.  

Great Lakes Water Supply Program, Water Supply Pumping Station and Booster 
Pumping Station, Waukesha, Wisconsin. Task Lead: The City of Waukesha (City) 
currently obtains water from the Waukesha Water Utility (WWU) who owns a system of 
groundwater extraction wells that convey groundwater for treatment and then to the 
distribution system. The purpose of this Program is to transition the City’s water supply 
from groundwater to Lake Michigan water at a net zero water balance with the Lake 
Michigan watershed. This multi-year, multi-million dollar program included planning, 
design, and construction of an anticipated 45-miles of transmission and force mains, a 
Water Supply Pumping Station, a Water Booster Pumping Station, a Return Flow 
Pumping Station, outfall facilities, water supply connections, a water reservoir, associated 
chemical feed facilities, and distribution system improvements. Project elements included 
program management, a route study, permitting, steady state and transient hydraulic 
modeling of new infrastructure, water quality analyses and distribution system modeling 
in InfoWater to prepare the distribution system for the new water supply connection, 
preparation of Contract Documents, preparation of opinions of probable cost, and 
coordination between disciplines and subconsultants.  

Consent Decree Negotiation and Regulatory Assistance Project, Great Peoria Sanitary 
and Sewage Disposal District, Illinois. Project Engineer: Project included negotiations 
related to the consent decree proposed to address the GPSD’s wet weather control 
program improvement program.  The project includes negotiation of CD and permitting 
issues with USEPA (Region 5 and headquarters) and Illinois EPA.  The negotiation 
program includes coordination of technical evaluations of the District’s collection system, 
remote wet weather treatment facilities, and wastewater treatment facility (60 mgd 
secondary treatment capacity and 94 mgd wet weather treatment capacity).  The 
negotiations address the District’s compliance with state and federal CSO control 
program requirements and the modifications needed to incorporate the final 
requirements into the Districts NPDES permit.  Other project tasks included wastewater 
treatment plant flow maximization, future process/nutrient control needs, financial 
assessment and affordability analysis, and incorporation of sustainable design elements.  

 



 R. ERIC COMPTON, PE  
 
PROFESSIONAL ENGINEER 
Illinois  
California 
 
YEARS OF EXPERIENCE 
27 
 
EDUCATION 
Master of Science 
Environmental Engineering 
University of Illinois 
1995 
 
Bachelor of Science 
Environmental Engineering 
University of Illinois 
1995 
 
Bachelor of Arts 
Liberal Arts/Engineering 
Wheaton College, Illinois 
1992 
 
PROFESSIONAL ASSOCIATIONS 
Water and Environment Federation 

 

 Mr. Compton has 27 years of experience as a consulting design engineer, including the 
roles of project manager, design manager and process task leader, with projects 
completed primarily in the following areas: wastewater treatment plants, 
water/wastewater pump stations and conveyance, and site improvement engineering 
(water distribution, sanitary sewers, and storm drainage systems). 

Interim Solids Improvements, Geneva, Illinois. Project Technical Leader:  
Mr. Compton managed the design of solids system pumping and flow measurement 
improvements – replacing return activated sludge pumps, waste activated sludge 
transfer pumps, and adding four flow meters to solids transfer lines. 

Wastewater Treatment Plant Improvements – Phase 2, Mt. Orab, Ohio. Project 
Technical Leader: Mr. Compton managed the design of a new activated sludge basin, 
additional secondary clarifier, new UV disinfection system, effluent flow meter, and 
appurtenant items. 

De Pere Wastewater Treatment Facility UV Disinfection System Expansion, De Pere, 
Wisconsin. Design Manager/Process Engineer: Contract Value: $39,000 (Construction - 
$3.2M). For the Green Bay Metropolitan Sewerage District, Mr. Compton led the 
detailed and preliminary design of a new UV disinfection system to replace existing 
disinfection systems and expanding the capacity for an average 9.8 million gallons per 
day (MGD) and 21 MGD peak flows. The new disinfection and flow measurement 
equipment was installed within the existing chlorine contact chamber and had tight 
hydraulic constraints with limited available head between the existing effluent filters and 
outfall. For the design, a detailed hydraulic profile was developed and used to set the 
UV system effluent weirs and evaluate flow measurement options. Construction needed to 
be completed within a seven-month window when effluent disinfection was not required; 
construction was completed on schedule in time for the 2014 disinfection season. 

Primary Settling Tanks and Grit Removal Facility General Services During 
Construction, Metropolitan Water Reclamation District of Greater Chicago, Illinois. 
Project Manager: This $228 million construction project at the Calumet Water 
Reclamation Plant (WRP) was completed in 2011. Mr. Compton became CDM Smith’s 
project manager in mid-2010 for this joint venture project, while also serving as process 
task leader for CDM Smith designed facilities. CDM Smith was responsible for reviewing 
and approving process, architectural, electrical, instrumentation, and plumbing submittals 
and requests for information (RFIs). As project manager, he reviewed all documentation, 
verified completion of quality control (QC) checks, managed change order cost estimates, 
attended construction meetings, and completed project financial tracking and invoicing. 
Construction documentation was managed using Autodesk Constructware©. 

New Preliminary Treatment Facilities at Stickney and Calumet WRPs, Metropolitan 
Water Reclamation District of Greater Chicago, Illinois. Project Engineer: Mr. Compton 
served directly under CDM Smith’s project manager/process task leader, leading 
preliminary process design for the 155-ft primary clarifier tanks at the Calumet WRP 
and associated sludge and scum handling facilities. Preliminary design included an 
equipment evaluation and manufacturer workshop process that incorporated experience, 
preferences and requirements of District engineering and maintenance and operation 
staff. Extensive evaluation and comparison of drive mechanism types was completed in 
the interest of meeting District objectives of uniformity, reliability, and life cycle 
optimization. 

Ten Mile Creek Regional Wastewater System, Plant 1 Diffused Aeration and Blower 
Building No.3, Trinity River Authority, Ferris, Texas. Project Engineer: CDM Smith 
designed the conversion of Plant 1 at the 24 MGD Ten Mile Creek wastewater system 
from surface to diffused aeration. Mr. Compton managed the technical design aspects of 
the diffused aeration system, capable of handling foul air for odor control, including new 
multi-stage centrifugal blowers with adjustable frequency drives and inlet throttling 
valves, a new blower building, and the aeration piping and membrane diffuser system. 



 R. ERIC COMPTON, PE  

 

Plant 2 Biological Nutrient Removal Improvements, Wichita, Kansas. Odor Control 
Process Lead: Mr. Compton is leading the odor control evaluation and process design for 
the upgrade to Plant 2 (capacity of 38 MGD). The evaluation included two rounds of 
odor sampling to capture representative and worst-case (warm weather) odors, air 
dispersion modeling utilizing sampled odor units for various plant sources and considering 
multiple treatment scenarios, alternatives evaluation considering capital and operating 
costs, and advancement of selected alternative. Odor control facilities include biofilters, 
biotrickling filter, ammonia scrubber, and dispersion fans. 

Ringsend Wastewater Treatment Works Extension, Dublin, Ireland. Project Engineer: 
Mr. Compton served as project engineer for the 500,000 population equivalent (PE) 
expansion of the 1.64 million PE Ringsend Wastewater Treatment Works in Dublin, 
Ireland. CDM Smith is the owner’s representative, guiding the planning, design, 
construction, and commissioning phases of the design-build project. Mr. Compton’s 
primary responsibility was thoroughly evaluating the existing solids processing system 
and planning expansion needs, requiring completion of mass and energy balances for 
the complex system that includes rotary drum thickeners, pre- and post-dewatering 
centrifuges, thermal hydrolysis process (Cambi), anaerobic digestion, and thermal drying. 

Upper Liffey Valley Regional Sewerage Scheme, Extension to Osberstown 
Wastewater Treatment Plant – Stage 3, Kildare County, Ireland. Project Engineer: Mr. 
Compton managed the technical aspects of multiple wastewater pump stations and 
coordinated field work, routing, and design of sewer rising mains and gravity lines 
throughout the Upper Liffey Valley catchment (Eastern Kildare County). Project included 
two new pump stations, plus extensive rehabilitation/expansion at three existing stations, 
and over 20 kilometres of new or replaced rising mains and sewers. 

Southwest Water Resource Facility Expansion to 16 mgd, JEA, Jacksonville, Florida. 
Mr. Compton was the process lead for the Headworks Facility, which included a 
biotrickling filter for odor control with the future option to add polishing with carbon 
adsorption. The Headworks is a complete new concrete structure with flow measurement, 
screening with perforated plate screens, screening processing with compactors, vortex 
type grit tanks, grit pumping and processing with classifiers, and flow mixing and 
splitting to multiple biological treatment units (included CFD hydraulic modeling of the 
structure). 

Sister Grove Regional Water Resource Recovery Facility Headworks Design (Peak 
Flow 64 mgd), North Texas Municipal Water District, New Hope, Texas. Process 
Engineer: Mr. Compton designed a new headworks facility consisting of mechanical 
screening, screenings washing and compacting, belt conveyance, stacked tray vortex grit 
separators, grit pumps, and grit classifiers. 

Wastewater Treatment Plant Expansion, Kingston, Massachusetts. Process Engineer: 
Mr. Compton designed an expansion of the solids processing facilities as a part of the 
expansion of the sequencing batch reactor facility (0.7 mgd).  A new gravity belt 
thickener (GBT) was added within a building expansion. The existing GBT was 
refurbished and relocated to the building expansion. The working included aerated 
sludge storage tanks, double disc sludge transfer pumps, filtrate storage, washwater 
pumps, and all instrumentation and controls. 

Wastewater Treatment Facility (WWTF) Expansion, Becker, Minnesota. Project 
Engineer: CDM Smith designed the expansion of the City of Becker, Minnesota, WWTF 
from 0.40 MGD to 1.55 MGD (domestic treatment train). Mr. Compton evaluated various 
process and equipment alternatives and designed selected alternatives for ultraviolet 
disinfection and effluent aeration treatment processes. 

Wastewater Reclamation Plant Expansion, Tahoe-Truckee Sanitation Agency, 
Truckee, California. ($46 million construction). Design Engineer: Mr. Compton designed a 
grit removal detritus tank and grit removal and processing equipment, pressure filter 
addition (dual media filter) and filter gallery modifications, and ammonium sulfate tank 
containment.  



JASON C. EDWARDS  
 

● Engineering Excellence Since 1997 ● 

YEARS OF EXPERIENCE 
23 
 
EDUCATION 
Bachelor of Science 
Electrical Engineering and Communication 
Technology 
ITT – Technical Institute  
2013 
 
Associate’s Degree 
Electrical Engineering and Computer 
Electronics and Engineering Technology 
ITT – Technical Institute  
2011 
 
AWARDS 
2020 ACEC Illinois Engineering Excellence 
Special Achievement Award, Controls 
Engineer: Preparing for the Future: 
Upgrades at Aux Sable, Joliet, Illinois 

2020 ACEC Illinois Engineering Excellence 
Judges Choice Award, Controls Engineer: 
Preparing for the Future: Upgrades at Aux 
Sable, Joliet, Illinois 

 

 Mr. Edwards experience includes five years of electrical engineering experience and 
almost 20 years in electrical assembly, start-up, and maintenance. Knowledge in 
programmable logic controller (PLC/HMI) control systems and ladder logic language for 
RS Logics 5000, Connected Components Workbench, Factory Talk View, Jmobile, and 
Siemens TIA Portal Software. Designed controls and automaton systems with PLCs, HMI, 
VFDs, and various other instrumentation. He has conducted factory testing and 
configuration of controls and automation systems. 

Eastside Wastewater Treatment Plant Phosphorus Removal and Improvements, Joliet, 
Illinois. Worked on the creation of start-up and process control documentation. 

Kenosha WWTP Aeration Blower Improvements, Kenosha, Wisconsin. Lead I&C 
Design Engineer: Process control integration up to high-speed turbo blowers with master 
control panel. 

Jackson Park Stormwater Pump Station Replacement, Wyoming, Michigan. Lead I&C 
Design Engineer: Upgrade of the stormwater pump station. Developed instrument 
specifications and process control functional description for packaged system vendor to 
meet city operational requirements. 
 
Missouri American Water Company Cedar Hill Wastewater Lagoon Upgrades, Cedar 
Hill, Missouri. Lead I&C Design Engineer: Lagoon aeration upgrade, ammonia 
monitoring, and installation of thermally regulated nitrification reactor for ammonia 
removal. 
 
WWTP Secondary Treatment System Upgrades, Battle Creek, Michigan. Work at the 
WWTP to integrate updates to existing PLC-based control systems into City’s SCADA system. 

Genesee County Drain Commissioner District 3 - Water Resource Recovery Facility 
2020 RAS Splitting & Aeration Control Improvements Linden, Michigan. Lead I&C 
Design Engineer: Activated sludge aeration control and energy usage improvements 
allowing the Owner to use real-time ammonia monitoring to provide more precise control 
over the activated sludge system. These upgrades included replacement and addition of 
automated valves, instrumentation probes, and analyzers as well as multiple modes of 
operation programming. The RAS improvements included a new RAS splitter box and TSS 
probes to allow the Owner to modulate RAS flow based on influent flowrate and monitor 
MLSS to improve process control. 
 
Wausau Drinking Water Treatment Facility, Wausau, Wisconsin. Lead I&C Design 
Engineer: For a new drinking water treatment facility. Clean water treatment project, 
including design for raw water well upgrades, new administration building, new 
treatment building, new high service pumping, new clearwells, and finished water 
distribution system control and monitoring. Water treatment includes volatile organic 
compound (VOC), air stripping, iron and manganese removal, gravity filtration, Anion 
exchange, and chemical treatment. Design specifications for new network, PLC, and 
CADA integration. The capital budget for this project approximately $40 million. 

ACS Group/Cumberland – New Berlin, Wisconsin. Electrical Engineer II: Designed 
controls and automation systems with PLC, HMI, and other devices for size reduction in the 
plastics industry. Created drawing/schematics (AutoCAD Electrical) packages and 
maintained complete BOM’s. Designed and verified Estop and Zero speed safety circuits. 
Worked on NPD for size reduction manufacturing. Designed, built, and conducted factory 
testing of the control enclosure prototype for T50 Granulators. 

Evoqua Water Technologies - Waukesha, Wisconsin. Electrical Engineer: Designed 
controls and automation systems with PLC, VFD, and various other instrumentation for 
wastewater treatment systems. (AutoCAD Electrical).  Knowledge of NEC, UL, and CE 
standards to panel designs. Wrote PLC and HMI programs for wastewater treatment 
systems using RS Logix and TIA Portal. Configured automation Ethernet networks. 
Conducted factory testing and configuration of controls and automation systems.  

 



 APRIL RICKETTS, PE, CPD, LEED® AP BD+C  
 
PROFESSIONAL ENGINEER 
Alaska 
Arizona 
California 
Hawaii 
Idaho 
Illinois 
Indiana 
Iowa 
Michigan 
Minnesota 
Montana 
Nevada 
Ohio 
Oregon 
Wisconsin 
Washington  
 
PROFESSIONAL DESIGNATION 
LEED® AP BD+C  

ASPE Certified in Plumbing Design  
 
YEARS OF EXPERIENCE 
28 
 
EDUCATION 
Bachelor of Science 
Mechanical Engineering 
Washington State University 
1995 
 

PROFESSIONAL ASSOCIATIONS 
American Society of Plumbing Engineers  

Legislative Committee 

Technical and Research Committee 

Past Chapter President (2017-2019), 
Chicago Chapter of ASPE 

American Society of Heating, Refrigerating 
and Air Conditioning Engineers  

TC 9.2 Committee Member 

Society of American Military Engineers  

Past Post President (2019-2021), 
Chicago Post of American SAME 

 Ms. Ricketts has 28 years of experience in the design of Building Mechanical systems for 
multiple facility types, including HVAC (heating, ventilation, and air conditioning) and 
plumbing designs for water and wastewater treatment plants; booster pump stations; 
laboratories; as well as various other facility types. She also has experience in the 
design of central plants, air/water distribution systems, pump witness testing, assessments, 
and green building design. 

Wastewater Treatment Plant (WWTF) Improvements, Geneva, Illinois. Mechanical 